CUSHMAN'

LET’S WORK:

72V AC SHUTTLE 6

Service Parts Manual

677962 - B
ISSUED JULY 2018 REVISED AUGUST 2018



California Proposition 65

/\ WARNING

Operating, servicing and maintaining a passenger vehicle or off-road vehicle
can expose you to chemicals including phthalates and lead, which are known to
the State of California to cause cancer and birth defects or other reproductive
harm. To minimize exposure, wear gloves and wash your hands frequently
when servicing your vehicle.

For more information go to www.P65Warnings.ca.gov/passenger-vehicle.




SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

SHUTTLE 6 72V

STARTING MODEL YEAR 2018

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e et e e e \%
ACCELERATOR . . oottt ettt e e e e A-1
BATTERY CHARGER. . . ..ottt e e B-1
BODY . oot c-1
BRAKES . .ttt D-1
ELECTRICAL .\ttt ettt et e e e e e E-1
ELECTRONIC SPEED CONTROL . . .\ to ettt e et ettt e F-1
FRONT SUSPENSION . ..ottt et e e e e e e e e e e e G-1
MOTOR & oottt e et e ettt e e e e H-1
REAR AXLE ..\ttt J-1
REAR SUSPENSION . ..ttt ettt e e e e e e e e e e e e e e K-1
SEATING .« oo ettt L-1
WEATHER PROTECTION ...\ttt ettt e e e e e e e e e e e e e e N-1
WHEELS AND TIRES . . .. ottt ettt e e e e e e e e e e e e P-1
DECALS AND LABELS . ..ottt et e e e e e e e R-1

Service Parts Manual Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENT to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
05
11
19
20
26
31
35
36
37
38
39
41
42
43
44
51
52
69
74
75
76
79

SPECIAL COLOR
JACOBSEN ORANGE
BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172

Page vii



To harness

from direction

> <
S ®
m_
o N
237
ZE
x 2
o
1]
28
S 3
O O
o .c

o
@
&

Accelerator Pedal Assembly

includes items 28 - 30

<t
(42}
1
[s2]
33
(72}
(/2]
o £
c o
m...ﬂ
(72}
=3
g3
® O
=

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73333G11 Pedal Box Assembly (Includes Items 2 - 34).......cccccvviiiiiiiieeeeee e 1
2 652241G03 Accelerator Pedal Bracket ...........ccoocvvviiiiiiiiiii e 1
3 01051G01 Pan Head Phillips Screw, #8 - 10 X 1/2" L ....uuuueiriiiiieiaeeeeeeeiiiiiieeeeee e 4
4 25853G01 Pedal BOX @N0 COVET........iiiiiiiiiiiee ittt 1
5 00684G6 Truss Head Screw (SS), #8 - 32 X 3/4" L. uuuueeeiieieeeeeeeiieeciiiienieeeeeaeaee e 2
6 25861G01 MICIO SWILCH .. 1
7 01050G01 Pan Head Torx Screw, #4 - 20 X 5/8" Lg......ocoicuviriieiieeieee e 2
8 28444G01 Accelerator RO CamM ......ccooiiiiiiiiiiiiiee ettt 1
9 25854G01 INductive Throttle SENSOF.......cccvviiiieiee e 1
10 00983G01 Self Threading NUL, .38 ... 2
11 602484 PIUNGET ...ttt e e e e e e e eeas 1
12
13
14 17677G1 ] o e T = = 1 = 1
15 17979G1 BUSKING, 75" X 2" L teetieeiieieeee ettt 1
16 73046G01 COMPrESSION SPING .eeieiiiiiiee ettt e e e snees 1
17 17677G2 Spring REtaINEr, 3/8".......uviiieeiiiiee e 1
18 73332G01 ACCEIEIratOr ROT ......coiiiiiiiiii et 1
19 00532G4 HEX NUL, 5/16" - 24 ..ot 1
20 10385G4 Clevis YoKe (AQJUSTADIE) .....cccoiiiiiiiiiiiiee e 1
21 10386G3 Clevis Pin, 5/16" X 13/16" Lg ....ccceerieiieeieee e e e e s e s e e e e e e e e e e s e s 1
22 17838G1 Nylon BUshing, .37" X .31" L ..eeueeeieiiiieeeeiee et 3
23
24 10387G3 Cotter Pin, 3/32" X 34" L «eeeeei ettt 1
25 74432G01 Pedal PIVOL PiN ... 1
26 12064G6 PUSH NUL, 5/LB" ... 1
27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) ......cccvvveveeeeneeniennnn. 1
28 16409G1 Oval Rivet, 3/16" X 7/16" L ..cooeeeeiieiieieieeie e ese et ee e e e e e e e e 6
29 27512G01 Accelerator Pedal Pad ..........ccoocviiiiieiiiiiee e 1
30 652824 Accelerator Pedal...........ooocveiiiiiiiic e 1
31

Page A-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 25879G08 Pedal Harness (Includes Items 33 - 34) ..., 1
33 17313G1 Loom Flex (Bulk), 3/8" ...t 1
34 17618G1 NYION Clamp, 8" L .eeeeiurieeieeiiiieiee ettt 2
35
36 00715G2 Hex Head Bolt, 5/16" - 18 X 3/4" Lg.....ceiceeiriiiieeie et 4
37 7135G01 Pedal PIVOL COVET ..ottt 1

Page A-3




ACCELERATOR

Notes:

677962 Service Parts Manual Page A-4




e On-board Charger Assembly includes items 7,9 - 13 Seat Support
Weldment
e On-board Charger Assembly includes items 8 - 13 /

\C ¢

Front of Vehicle

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634567 Off-board Battery Charger, 72V, 1000W ..........cccccviiimiieieeeeee e cevineeeeereeae s 1
2 645743 Off-board Battery Charger, 72V, 1500W ...........ouviiiiiiiiinieiiieeeeeeeeeeeeeeeeeeveininnns 1
3 652608 Charger Cord, 5meter (For Vehicles with On-board Charger) ........................ 1
4 671750 On-board Charger Harmess. .. ....oooi it 1
5 681354G01 On-board Charger Assembly, 1000W, 72V (Includes Items 7,9 - 13) ........... 1
6 681354G02 On-board Charger Assembly, 1500W, 72V (Includes Items 8 - 13) ............... 1
7 640261 On-board Charger, 72V (QUIQ) < .cceeeeiieiiiiiieiieeee e 1
8 642542 On-board Charger, 72V (Delta - Q) .....oooveeeeiiiiiiee e 1
9 16705G3 Truss Head Phillips Screw (SS), 1/4" - 20 x 3/4" Lg, (Grade 5)................. 4
10 11027G2 Flanged LOCK NUL, 1/4" = 20 .. ...uuiiiiiiiiiiieeeee et 4
11 71102G02 Hex Washer Head Bolt, 1/4" - 20 X 1/2" Lg...ccuuvevieeeieiiaaeeeeeeeiiiiiieieee e 1
12 672193 MOUNEING PIALE.......eeiiiiiiiieie et 1
13 668709 Charger Bonding JUMPET ....oovvieeiiii e e e es s ee e e e e e e e e s 1
14 13437G3 Serrated Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg, (Grade 5) .......ccccceen..... 2
15 11098G6 LOCK NUL, 5/16" = 18 ...ttt e e e e e e e e e enneees 2
16 00559G8 Flat Washer, /168" ......... e e e e aaa e 2

Page B-2




BATTERY CHARGER

Notes:

Page B-3 677962 Service Parts Manual



BATTERY CHARGER

Notes:

677962 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 BrUSNQUAIT.......cco oot e e e e e e e s e e e e e e e e e e s e e annnnes 1
2 00440G2 Hex Head Bolt, 5/16" - 18 X 2 1/4" L «eeeveeieeeieiiiiiiiieie et 2
3 00440G6 Hex Head Bolt, 5/16" - 18 X 2 3/4" L «eeeeeeieaeiaaiaiiiiiieeeee et 2
4 75048G04 SPACEN, .328" X 75" X 1" L uueurrrreeiiiiieeee ettt 2
5 75048G02 Spacer, .328" X 75" X L1.31" L0 «uuureeeiiiieeeeeeiieiiiiiie et 2
6 00559G8 Flat Washer (Narrow), 5/16".........ovvvveiiiieiiiiis e e e s 4
7 00565G8 LOCK WaASQE, B/16" ...t 4
8 70452G01 ACCESS COVEL ...ttt ettt e e e e e et e e e e s e s e 1
9 14601G11 Rivet (AIUMINUM), 3/16" X 9/16" LG ....veeeveeeeeeeeeeeeeeeeeeeseseeeeeeseees s eeeen e 16
10 641260 0T o] o1 g (oo g == = 1
11
12 613273 FIONT FASCIA .....eeiieiei et 1
13 654275 Front Fascia BraCKet...........cuvviiiiiiiiiicc e 1
14 15058G1 Rivet (Aluminum Black), 3/16" X 45" .....cooiiiiiiii e 2
15 654276 Front FASCIA BIraCe ........coiiiiiiiiiiiiiii ettt 2
16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 .....ccooeveeiiiiiiiiiiiiieeeeeece e 2
17 14390G4 LOCK NUL, 1/4™ = 20 ..ttt e e senene s 2
18 01038G01 Hex Washer Head Bolt, 1/4" - 20 X .700" Lg .....cccuvveriieeieeiieeee e 2
19 16469G1 Fender Washer, 1 1/4" O.D. X 9/32" L.D. .ccocoiiiiiiiiiieeeeeeeee e 2
20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5.................... 2
21 664610 (07011 ] - o O 2

Page C-2




Front of Vehicle

a Instrument Panel Assembly includes items 8 - 16

Instrument Panel Assembly with Ball Deflector
includes items 9 - 13

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0** | Cowl (See HOW TO USE Section for COLOR CODES) ..........ccoccccvvvvvvvennnnnn. 1
2 617643 GIIll COVET .. 1
3 71597G01 Self Threading Nut, 5mm X 10mMm X I5MM.......eeiiiiiiiiiiiiiiiieieeeee e 2
4 71055G01 RIVET, 3/16" X 1" L tuevtrrieiiiiiieeee e ie sttt e e e e e e e e e s es sttt e ereeaeeeeeessssnnneenneees 6
5 614378 Fender Flare (Driver SIA€) ......coov it e e 1
6 613274 Fender Flare (Passenger SIde).........coovvvuviuiiiiiiiiinie e 1
7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ).........ceevvviiiieiiiiiiiiiiiiiiinen, 1
8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) ..... 1
9 00614G3 Pan Head Phillips Screw, #8 - 18 X 5/8" Lg......cccccovvvecvvrriiiieeiieeeeeeeenn, 6
10 71153G01 Ball Deflector (Passenger Side) .....ccoovvvieeeeeiiiiieeieeeeeee 1
11 71154G01 Ball Deflector (DriVer Sid@) ........ceuiiiaaaaiiiiiiiiiieie e 1
12 628010 INSTrUMENE PANEI ... 1
13 71364G02 Speed NUt "J" TYPE, #8 ..o 5
14 662223 Safety Console Label Bracket .........ccccccceiiiiiiiiiiiiiiiccesn e 1
15 71158G01 CUP HOIAEI INSEIT .. 1
16 71055G01 Rivet (Aluminum), 3/16" X 1" Lg «.ecovoevreeieiiiiieeee e 2
17 75459G01 Glove Box (Driver/Passenger SIAE) ........uuuuuiireiieieeeeieiiiiicieiinieeeeeee e e e e s e s s nnnnns 1
18 75459G02 Glove BOX (DIIVEFN SIAE ) cevveeeeeeeiiiiiiiiiieie st e e e ee e e e e e e e e e e e ae e 1
19 75459G03 Glove BOX (PasSenger SIAE )...ooiuee oottt 1
20 608290 Self Tapping Screw, #10 - 16 X 3/4" Lg ..uveveeiiiiiiiiee ittt 5
21 71055G01 Rivet (Aluminum), 3/16" X 1" LO ccccvvrieierieeeeeeesiessiintieeeree e e e ee e e e e s s snssnnsnneneeeeees 7
22 71115G01 VINYETHIM ©ee e e e e e e e e e e e e eenb e e e eeeeas 2
23 71055G01 Rivet (Aluminum), 3/16" X 1" L ..occoeeeeeiieeeeeeae et e e e 2

Page C-4




Front of Vehicle

°Ash Tray Kit includes items 2 - 5

Ash Tray

Front of Vehicle

/

e Ash Tray, Seat Pod Kit includes items 7 - 12

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75109G03 Ash Tray Kit (INCludes ITEMS 2 = 5) ..ocvvviieeeii e 1
2 27731G01 ASIN TIAY e e 1
3 27736G01 GASKEL ...ttt a e e e e e 1
4 75108G02 BraCKet ..o 1
5 00106G6 Pan Head Phillips Screw, #12 - 14 X .75" L cuvvvveieereeiieeeee e 4
6 632412 Ash Tray, Seat Pod Kit (Includes tems 7 - 12 ) ..cccooviiiiiieieiieieeeee e, 1
7 27731G01 ASI TAY e e 1
8 27736G01 GASKEL ... 1
9 631079 BIACKEL ...ttt 1
10 601326 Button Head Torx Bolt, M6 - 1 X 20MM LQ.....cuuvuiiiiiiiiiiieeeeeeeeeeeeeeeeeieiiieens 4
11 601476 Flanged LOCK NUL, IMB ......ooiiiiiiiieeeee et 4
12 16469G1 Fender Washer, 9/32" LD X 1 1/4" O.D.ccuvuiiiiieeii e 4

Page C-6



\C¢

Front of Vehicle

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70441G01 SEAL FIAME ..o 1
2 671632 BN E=] oV =\ PP 1
3 00715G2 Hex Washer Head Screw, 5/16" - 18 X .875 " Lg ...uvuverreieiiiiieeaaeeiiiiiiieeeeee 5
4
5
6
7
8
9 10570G10 Domed Rivet (SS), 5/32" X 916" LG ..cuveiueerieiiieesiieeniie ettt 10
10 14601G11 Rivet (Aluminumy), 3/16" X 9/16" L ....cooeieiririeiieieeee e 5
11 70451G01 LoWer FIOOr PANEL........ciiiiiiiiiiie ittt 1
12 648840 Rear FIOOr PANEL........eiiiiiiiiiii e 1
13 652139G01 FIOOMMAL ...t 1
14 618888 Rocker Panel (Driver SId€) .....ccovvvviiiieeeics it 1
15 618889 Rocker Panel (Passenger Side) ..........eeeeeiiiiaiiiiiiiiiiiieeieeee e 1
16
17 634161 Flanged Button Head Torx Bolt, M6 - 1 X 30MM LG ...cevvvevveeeeeeeiniiiiiiieiineee, 3
18 15058G6 Rivet (Aluminum), 3/16" X .95" L .uuuurrriiiiiiiiieaaiee it 1
19 00789G2 Truss Head Phillips Screw (SS), #10-24 X 1 - /4" Lg...ccooieiciviiiiiieeieeeeeeeenn, 1
20 14390G10 LOCK NUL, #10 - 24 ...ttt e e e e e e e e e e e e e nneneeees 1
21 00660G5 Flat WaSNEr, #10 ..ot 1
22 23726G4 SPACEL, 5/LB" ...ttt a e as 3
23 23726G4 SPACEL, 5/LB" ...ttt a e aaa s 1
24 601476 Flanged LOCK NUL, IMB ......ooiiiieiiiiiiiiciiiiieeee e e 3

Page C-8




=

Front of Vehicle

e Rear Body without Taillights includes items 3 - 4

Front of Vehicle

Page C-9




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

QTY.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION
1 625272G1XX Rear Body with Taillights
(See HOW TO USE Section for COLOR CODES)
2 625272G0XX Rear Body without Taillights (Includes Items 3 - 4) .
(See HOW TO USE Section for COLOR CODES)

3 619752G0XX Rear Body..........oooiuiiiiiiiiiieee
4 624374 Bagwell LINer.......cccoeeiiiiiiiiiiiieeeieee e,
5 10570G12 Rivet (Aluminum), .257" X .556" LG ....vvoveereeerrerenn
6 71320G01 ACCESS PaNel .....coiiiiiiiiii
7 01107G01 Pan Head Torx Screw (SS), #8 X .63"Lg................
8 16816G2 Ratchet Rivet, .25" X .887" ......voeeieeeeeieeeeeeeere,
9 71609G01 Seat HiNge Plate .........ccooovvviiiiiieeeeee e
10 10570G11 Rivet (SS), 5/32" X .70" L «eeveveeeeiiiiiiiiiiiieieeeeee e
11 633917 RiVet (PlastiC) ......cooeiiiiiiieiieeeee e
12 71451G02 Rear BUMPET ...
13

14 71102G01 Hex Head Bolt, 1/4" - 20 X 3/4" Lg ....vvvvvveeeeeieeeeeennn.
15 00571G2 Flat Washer, 5/16” ..o
16 71455G01 BUMPEr PIUG ...
17 71554G01 “J" - Type Nut Retainer, /4" - 20...........ccceccvvvvvnnnnn.
18 666066 CoVEr Plate ....ccooiiiieie e
19 71316G01 PIUG e
20

21 658946 Fender Liner (Passenger Side)........cccccvvveeereeeeeenn.
22 658949 Fender Liner (Driver Side)..........covvvvvvevvvvvviniiinenn,
23 16816G2 Ratchet Fastener, 1/4” X .887" Lg ...ccvvvvvvveeeieniaaannn,
24 14601G17 Rivet (Aluminum), 3/16 X .575mMmM Lg........cccceeeennee.
25 10570G10 RIVEt (SS), 5/32" X 55" LG vvveveeeereeeeeeeeeeeeses
26 652443G203| Battery Tray (Passenger Side)............uvvvvvvvnenninnnnn.
27 652443G103| Battery Tray (Driver Side)..........cccuvviiieeiieiieeennninns
28 00715G2 Hex Washer head Screw, 5/16" - 18 x.875 " Lg......

=

P R, N A N Db R N B~ NN RPN PR

NP, R, NN R R

Page C-10




BODY

Notes:

Page C-11 677962 Service Parts Manual



BODY

Notes:

677962 Service Parts Manual Page C-12




° Brake Pedal Assembly (without Brake Lights) includes items 3 - 12

e Brake Pedal Assembly (with Brake Lights) includes items 3, 5 - 30

\C ¢

0(nt of Vehicle /@

e
Ry
& —

o o

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612G02 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12).........ccccvvveeeee. 1
2 70690G02 Brake Pedal Assembly (with Lights) (Includes Iltems 3,5 - 30) ......ccccccceeeeeennnn. 1
3 652253G03 Park Brake Pedal............cueiiiiiiiiiii e 1
4 652251G03 Brake Pedal (Without LightS) .........cooiiiiiiiiiiiie e 1
5 70681G01 B0 £ T0 ] TS o o TSSO 2
6 70682G01 PIVOL PN e e e e e e e 1
7 658825 PUSH NUL, 571687 - 24 ..ot 2
8
9 70257G01 Service Brake Pad..........ccccviiiiiiiiiicc e 1
10 16409G1 Oval Rivet, .375" X .4B88" LO....cceeiiiiiiiiiieiieeee et 6
11 70256G01 Park Brake Pedal Pad ............cceeiieiiiiiiiieii e 1
12 16409G1 Oval Rivet, .375" X 468" LO....ceeeeiiiiieiiiiieiieeee e e e e e e s e e eennes 3
13 652820 Service Brake Pedal Plate.........ccccoovvviiiiiiiiiec e 1
14 00737G8 Flat Head Phillips Screw, #10 - 24 X .875" Lg...uuvviiiiieeeiiiiiiiiiieeeeeeeeee 4
15 00739G1 Rubber Well NUt, #10 - 24 ...t 2
16 652355 Brake Pedal SPaCEr..........coiiiiiiiiie e 2
17 27137G01 (7] g Tot= 1S o] ] o SRS 2
18 14390G10 LOCK NUL, #10 = 24 .ot 2
19 10606G8 MICIO SWILCH .. e 1
20 00645G2 Pan Head Phillips Screw, #6 - 32 X 1.25" Lg ....cooccvveeeiiiiiieee e 2
21 00559G5 Flat Washer, #10.......ccocieee e 2
22 00559G3 Flat WaShEr, #6........ueiiiiiiiiiiee e 2
23 00565G3 LOCK WASKET, HB ...ttt 2
24 00525G5 LOCK NUL, 6 = 32 corrriiieieeite ettt et e e e e e e e e e s eaaaa s 2
25 13514G1 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" Lg .uuveevreieeeiieiieiiiiieeeeeeneeeeenn 2
26 00642G8 Flat WaSher, 5/167 ......oooiiiiiiiie et 2
27 14628G1 FaSTON TaD .....eeeiieie e 2
28 24605G1 Wire Harness (Brake Light) ... 1
29 17618G1 WV T ettt ettt 2
30 652791G03 Brake Pedal (With LightS).......cccooiiiiiiiicee e 1

Page D-2







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Shoulder Bolt (SS), 1/2" x 3/8" - 16 X 3.406" LQ....veervierieieieeiieeniiesiee e 1
2 70581G01 Flanged Bushing, .1.062" O.D. X .795" L.D....cooiiiiiiiiiiieiiieeieeeeeeeeeee 2
3 70676G01 TOFSION SPEINQ .ottt ettt e e e e e e e e e s bbb e e e e e e e e e e e e e s e e e annnnbeeeeees 1
4 00643G1 LOCK WaASKEL, B/8" .. .ot e e e e e et s 1
5 11098G5 LOCK NUL, 3/8™ = L6 .eeeeiei ittt sttt e e e e snnaee e s 1
6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not lllustrated) ....... 1
7 12416G2 Nylon Wedge Lock Clamp (Not lHllustrated) ..........cccvvvieeieiiiieieieiieiieeeen 3
8
9
10
11 01111G01 Retaining RING (SS), Dia 8" ...t 4
12 10386G3 Clevis Pin, (438" X .938" g ...uuuurerriiiiieieeeieeiieiiiiiieeeeeeeeeaeeessssnnnresneeeeeeaaeeeeens 1
13 10387G3 Cotter Pin, .094" X 75" Lg..coooeereeieeiiieiee e e e e s ie s e e e e e e e e e e e sssnnnnssnaneneeeaaeeeeeas 1
14
15 70601G01 KICK=0FF LINK. ettt e e e e e e e e e naeaees 1
16 17838G1 Nylon Bushing, .37" O.D. X .31" L.D....ocuuiiiiiiiiiieee e 2
17 20835G1 Teflon Washer, 3/8" ... 2
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e enneees 2
19 10387G3 Cotter Pin, (094" X 75" LO . ioeeueeeieeieeeeee ettt e e e e e e e 2
20 70098G01 KiICK-Off CaM PIVOL.........oiiiiiiiiiiii e 1
21 10097G6 [ F= T o =To B S 7o T oo 2
22 70587G01 KICK-0f CaIM..coiiiiiieiii e 1
23 71215G01 Set Screw with Patch Lock, 1/4" - 20 X .5" LO «eeveieiiiiiiiiiiiiiieieeeee e 2
24 14134G4 Spacer, .76" O.D. X .395" [.D. X 1.25" LG cceeeeieeiee e 1
25 70113G01 AdJUSLADIE BUMPET ... .uviiiiiiiieeee ettt e e e e e e e e e e s e e ennnernnnees 1
26 11027G1 LOCK NUL, 5/16" - 18 ...ttt 1
27 70080G02 CALCN BIaCKEL.......ceieiiiiiiie ettt 1
28 00414G6 Hex Head Bolt, 1/4" - 20 X .25" Lg, Grade 5 .......c.occvviiiiiiiiiiiieiiiiieee e 2
29 14390G4 LOCK NUL (SS), 1/4" = 20 ..eeeiiiee ittt ettt 2
30 10386G3 CleVvis Pin, (438" X .938" L ...uuuuuereeretieieaaaaeiiaiiiiitie ittt e e e e e e e e e e e e e 1
31 10387G3 Cotter Pin, (094" X 75" LO . ioeeueeeieeiee ettt e e e e e e e e 1

Page D-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number
* Indicates a component that is not available as an individual part.

of the product

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654665 Compensator Assembly (Includes Items 33 - 45) ......cuvciiiiiiiiieee e, 1
33 00532G4 HEX NUL, 1/4" = 20ttt e e e e e e e e e e e 2
34 629486 Spherical HeX NUt, 5/16" - 24.......ccooiiiiiieiieeeeeeee e 1
35 28082G01 EQUAlIZEr BIraCKet ........uuiiiiiiiiieee ettt e e r e e e e e e 1
36 15121G1 Flat Washer, 5/L6" .. ...t 2
37 17979G1 Accelerator Rod Bushing, .464" I.D. X 1" O.D. X 2" Lg..ceeevveiiiiiiiiiiieeeenn. 1
38 23061G2 LI = PRSP 1
39 23463G1 (00] 141 0] 11T 0] TS o 1 o SRR 1
40 652256 Brake YOKE ..o 1
41 11098G9 HeX LOCK NUL, 5/16™ - 24 ...t 1
42 612557 Compensator LINK RO .........ocuuiiiiiiiiiiie e 1
43 28083G01 Brake Compensator BUMPET..........ccoiviiiciiiiiieeeeeeeeeeeseseinnneeeeeeeeeeseesnnnnnes 2
44 624695 Brake Cable (Driver Side), 65.06" Lg......cuuvururiiiiiiiiiieeeeeeeeeeeeeeeeeiivvivann 1
45 624696 Brake Cable (Passenger Side), 74.81" Lg ......coooicuvimiieiiiiiiea e 1
46
47 17618G1 Nylon Clamp, 8" Lg (Not lllustrated) ..........cccvvriieiiiiieeeee e 1

Page D-5




BRAKES

Notes:

677962 Service Parts Manual Page D-6




0 Brake Assembly (Driver Side) includes items 3 - 9
e Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

TOP PULL (b

Tension Pin

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612189 Brake Assembly (Driver Side) (Includes tems 3 - 9) ....ccceeeeevviiiiiiiiiviiiieeeeeen, 1
2 612211 Brake Assembly (Passenger Side) (Includes Items 3-8, 10)........cccceeeeeeeernnnn. 1
3 612411 Brake Shoe, Leading .........ococuiiiiiiiiiiiiieee e 1
4 612412 Brake Shoe, Trailing .......coooiiiiiiiiiiiee e 1
5 612413 DUSE COVE ...ttt 1
6 612415 Brake SPring, TOP «uvuuuueieiiii et e e e e e e e e e e e e e e e aaaaaan 1
7 612414 Brake Spring, BOMOM ......oooiiiiieieeee e 1
8 612416 SNOE ClAMIP .t 2
9 612418 Gear Adjuster (DriVEr SIAE) .....coevvcieiiiiiieiee e e e e e e s e e e e e e e e e e e snneenes 1
10 612417 Gear Adjuster (Passenger Side).........oovevevveiiiiiiiiiiiiiie e eee e 1
11
12
13 17083G2 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 ........ccccvvvveeiieeieeeee s ceevvineeeee e 4
14 15126G1 LOCK NUL, 5/16" = 24 ...t 4
15
16 21807G2 Brake Drum Assembly (Includes Items 17, 18) .......cccuveveiiiiiieiieiiiiiieee i, 1
17 20947G1 Brake DIUM ...t 1
18 19862G2 Lug Bolt, 1/2" - 20 X 1.718" L .uuvuueeeeeeiieaeeeeeee ittt 4
19
20
21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" X .031" .....coevveeevvviiiiiinnineeen, 1
22 21830G1 Flat Washer (Brake Drum), .765" X 1.50" X .1196" ........ccvevieeierininiiiiiiiiinieeeenn, 1
23 613172 Slotted HeX NUL, 3/4" = 16 ...t e e e 1
24 10387G1 Cotter Pin, 5/32" X L 3/4" L. .uuuuueeiieiieeeee ittt een e e e e e e 1
25 652248 Brake Cable Bracket (Passenger Side) ........ccoovvvviciiviiiiiieiieieee e 1
26 652249 Brake Cable Bracket (Driver Side) ........uuuuiiieiniiiieee e 1

Page D-8




0 Brake Pedal Assembly (without Brake Lights) includes items 3 - 12

e Brake Pedal Assembly (with Brake Lights) includes items 3, 5 - 30

\Co

Page D-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74723G01 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12).........ccccvvveeeee. 1
2 74874G01 Brake Pedal Assembly (with Lights) (Includes Iltems 3,5 - 30) ......ccccccceeeeeennnn. 1
3 641760 Park Brake Pedal..........ccuuviiiiiiiiiie e 1
4 74721G01 Brake Pedal (Without LightS) ........cooouiiiiiiiiiiie e 1
5 70681G01 B0 £ T0 ] TS o o TSSO 2
6 70682G01 PIVOL PN e e e e e e e 1
7 658825 PUSH NUL, 571687 - 24 ..ot 2
8
9 70257G01 Service Brake Pad..........ccccviiiiiiiiiicc e 1
10 16409G1 Oval Rivet, .375" X .4B88" LO....cceeiiiiiiiiiieiieeee et 6
11 70256G01 Park Brake Pedal Pad ............cceeiieiiiiiiiieii e 1
12 16409G1 Oval Rivet, .375" X 468" LO....ceeeeiiiiieiiiiieiieeee e e e e e e s e e eennes 3
13 652820 Service Brake Pedal Plate.........ccccoovvviiiiiiiiiec e 1
14 00737G8 Flat Head Phillips Screw, #10 - 24 X .875" Lg...uuvviiiiieeeiiiiiiiiiieeeeeeeeee 4
15 00739G1 Rubber Well NUt, #10 - 24 ...t 2
16 652355 Brake Pedal SPaCEr..........coiiiiiiiiie e 2
17 27137G01 (7] g Tot= 1S o] ] o SRS 2
18 14390G10 LOCK NUL, #10 = 24 .ot 2
19 10606G8 MICIO SWILCH .. e 1
20 00645G2 Pan Head Phillips Screw, #6 - 32 X 1.25" Lg ....cooccvveeeiiiiiieee e 1
21 00559G5 Flat Washer, #10.......ccocieee e 2
22 00559G3 Flat WaShEr, #6........ueiiiiiiiiiiee e 2
23 00565G3 LOCK WASKET, HB ...ttt 1
24 00525G5 LOCK NUL, 6 = 32 corrriiieieeite ettt et e e e e e e e e e s eaaaa s 1
25 13514G1 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" Lg .uuveevreieeeiieiieiiiiieeeeeeneeeeenn 1
26 00642G8 Flat WaSher, 5/167 ......oooiiiiiiiie et 2
27 14628G1 FaSTON TaD .....eeeiieie e 2
28 24605G1 Wire Harness (Brake Light) ... 1
29 17618G1 WV T ettt ettt 2
30 74870G01 Brake Pedal (With LightS).......cccooiiiiii s 1

Page D-10







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70582G01 Shoulder Bolt (SS), 1/2" x 3/8" - 16 X 3.406" LQ....veervierieieieeiieeniiesiee e 1
2 70581G01 Flanged Bushing, .1.062" O.D. X .795" L.D....cooiiiiiiiiiiieiiieeieeeeeeeeeee 2
3 70676G01 TOFSION SPEINQ .ottt ettt e e e e e e e e e s bbb e e e e e e e e e e e e e s e e e annnnbeeeeees 1
4 00643G1 LOCK WaASKEL, B/8" .. .ot e e e e e et s 1
5 11098G5 LOCK NUL, 3/8™ = L6 .eeeeiei ittt sttt e e e e snnaee e s 1
6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not lllustrated) ....... 1
7 12416G2 Nylon Wedge Lock Clamp (Not lHllustrated) ..........cccvvvieeieiiiieieieiieiieeeen 3
8
9
10
11 01111G01 Retaining RING (SS), Dia 8" ...t 4
12 10386G3 Clevis Pin, (438" X .938" g ...uuuurerriiiiieieeeieeiieiiiiiieeeeeeeeeaeeessssnnnresneeeeeeaaeeeeens 1
13 10387G3 Cotter Pin, .094" X 75" Lg..coooeereeieeiiieiee e e e e s ie s e e e e e e e e e e e sssnnnnssnaneneeeaaeeeeeas 1
14
15 70601G01 KICK=0FF LINK. ettt e e e e e e e e e naeaees 1
16 17838G1 Nylon Bushing, .37" O.D. X .31" L.D....ocuuiiiiiiiiiieee e 2
17 20835G1 Teflon Washer, 3/8" ... 2
18 00559G8 Flat WasSher, 5/L6" ... ...ttt e e e e e e enneees 2
19 10387G3 Cotter Pin, (094" X 75" LO . ioeeueeeieeieeeeee ettt e e e e e e e 2
20 70098G01 KiICK-Off CaM PIVOL.........oiiiiiiiiiiii e 1
21 10097G6 [ F= T o =To B S 7o T oo 2
22 70587G01 KICK-0f CaIM..coiiiiiieiii e 1
23 71215G01 Set Screw with Patch Lock, 1/4" - 20 X .5" LO «eeveieiiiiiiiiiiiiiieieeeee e 2
24 14134G4 Spacer, .76" O.D. X .395" [.D. X 1.25" LG cceeeeieeiee e 1
25 70113G01 AdJUSLADIE BUMPET ... .uviiiiiiiieeee ettt e e e e e e e e e e s e e ennnernnnees 1
26 11027G1 LOCK NUL, 5/16" - 18 ...ttt 1
27 70080G02 CALCN BIaCKEL.......ceieiiiiiiie ettt 1
28 00414G6 Hex Head Bolt, 1/4" - 20 X .25" Lg, Grade 5 .......c.occvviiiiiiiiiiiieiiiiieee e 2
29 14390G4 LOCK NUL (SS), 1/4" = 20 ..eeeiiiee ittt ettt 2
30 10386G3 CleVvis Pin, (438" X .938" L ...uuuuuereeretieieaaaaeiiaiiiiitie ittt e e e e e e e e e e e e e 1
31 10387G3 Cotter Pin, (094" X 75" LO . ioeeueeeieeiee ettt e e e e e e e e 1

Page D-12




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number
* Indicates a component that is not available as an individual part.

of the product

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654665 Compensator Assembly (Includes Items 33 - 45) ......cuvciiiiiiiiieee e, 1
33 00532G4 HEX NUL, 1/4" = 20ttt e e e e e e e e e e e 2
34 629486 Spherical HeX NUt, 5/16" - 24.......ccooiiiiiieiieeeeeeee e 1
35 28082G01 EQUAlIZEr BIraCKet ........uuiiiiiiiiieee ettt e e r e e e e e e 1
36 15121G1 Flat Washer, 5/L6" .. ...t 2
37 17979G1 Accelerator Rod Bushing, .464" I.D. X 1" O.D. X 2" Lg..ceeevveiiiiiiiiiiieeeenn. 1
38 23061G2 LI = PRSP 1
39 23463G1 (00] 141 0] 11T 0] TS o 1 o SRR 1
40 652256 Brake YOKE ..o 1
41 11098G9 HeX LOCK NUL, 5/16™ - 24 ...t 1
42 612557 Compensator LINK RO .........ocuuiiiiiiiiiiie e 1
43 28083G01 Brake Compensator BUMPET..........ccoiviiiciiiiiieeeeeeeeeeeseseinnneeeeeeeeeeseesnnnnnes 2
44 624695 Brake Cable (Driver Side), 65.06" Lg......cuuvururiiiiiiiiiieeeeeeeeeeeeeeeeeiivvivann 1
45 624696 Brake Cable (Passenger Side), 74.81" Lg ......coooicuvimiieiiiiiiea e 1
46
47 17618G1 Nylon Clamp, 8" Lg (Not lllustrated) ..........cccvvriieiiiiieeeee e 1

Page D-13




BRAKES

Notes:

677962 Service Parts Manual Page D-14




o Spindle Assembly (Driver Side) includes items 10 - 22
@ Brake Caliper Assembly (Driver Side) includes item 24
@ Spindle Assembly (Passenger Side) includes items 12 - 22, 27

@ Brake Caliper Assembly (Passenger Side) includes item 37

Front Brake Line /@)/

e
o

/@
el

Page D-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74731G02 Spring Plate (PasSeNnger SIAe)......uuuiiiieeiiiiiiiciiiiieeieee e e 1
2 74731G01 Spring Plate (Driver SIde) .....coiiiiii i 1
3 74730G01 FOUP LINK RO, ...ttt e e e e e e e e 1
4 606279 HexX NUL, ML0 - 125 ...t 2
5 630766 BraKe LiNE ...ttt 1
6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg ..cccevvevevveereienrninnnnnn, 1
7 74875G01 WIrE RETAINET ..ottt ee e 2
8
9 602281 Spindle Assembly (Driver Side) (Includes Items 10 - 22).......c.ccccceveeeeeeeeniinnnns 1
10 602176 Disc Brake Spindle (Driver Side) ........coooviiiviiiiiiiiiiiiis e 1
11
12 12093G1 HeX SIotted NUL, 1" - 14 ..o 1
13 74864G01 Drive Flange Stud, 1.5"........co o 4
14 11750G2 o] 11T g = T= = 4 o o PPt 2
15 51141G1 BEANNG RACE ... et 2
16 630672 DiSC Brake HUD.........oiiii e 1
17 632925 [ F= T o T=To B 21U LY a1 o PR 1
18
19
20 632926 SIEEVE BUSHING....ciiiiiiiiiii e 1
21 00798G8 Cotter Pin, 5/32" X 1 3/4" L. .ecieeeieeiieeitie ettt 1
22 25146G1 GreaSE SEaAl.......eeiiiiiiiiiii e 1
23 633918G01 Brake Caliper Assembly (Driver Side) (Includes Item 24) ............ccociiiiiiineneen. 1
24 668990 Brake Pad (1 Pair) .....cooueeeiieiiiiiiee ettt 1
25
26 602288 Spindle Assembly (Passenger Side) (Includes Items 12 - 22, 27) .................. 1
27 602158 Disc Brake Spindle (Passenger Side) ........ccccuviiiiiiiiiiiiiieneiiieeee 1
28 00566G1 Flat Washer, 3/8" ... ..o e e ee e 2
29 00426G6 Hex Head Bolt, 3/8" - 16 X 3/4" Lg, Grade 5......cccccvvrviiiiiiieieeeee e 2
30
31 70745G01 Kingpin TUDE ... 1

Page D-16




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70754G01 Thrust Washer, 1.38" O.D. X .995" L.D. ....uuiiiiiiiiiiieiiii it 1
33 00560G3 LOCK WaASKEr, 1/2" ...t 2
34 14390G6 o Yo [ N[ P 2 PR 1
35 00407G6 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 ......cccvvvvveeeeiiiiiiiiiiiieeeneeee e 1
36 633918G02 Brake Caliper Assembly (Passenger Side) (Includes Iltem 37).......cccceeveeeeennn. 1
37 668990 Brake Pad (L Pair).......uuuueeeiiiiaaaaaeiee ettt e e e e e e e 1
38
39 613293 Crush Washer, ML0 .........cooiiiiiiie et 2
40 616459 Banjo Bolt, M10 - 1 X 20MIM L. ctttiiiiiiiiiiiiiiiiiiie ettt e 1

Page D-17




BRAKES

Notes:

677962 Service Parts Manual Page D-18




0 Front Disc Brake Actuator Assembly includes items 2 - 17

S AN\ A7
o NN\ 0] >
b

Ay 7 A 74N

N £ , %
A s \\ A

4 N ; 111 =)

s i H ) r.

72 N he;

Front of Vehicle

o0

Front of Vehicle

Page D-19



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 608706 Front Disc Brake Actuator Assembly (Includes Items 2 - 17) .......ccccvvvvvveennnnn. 1
2 10387G3 Cotter Pin, 3/32" X 314" L ..coueeeeei ittt 1
3
4 10386G3 CleVis Pin, 5/16" X 1" L uutietiieieeeeieieieiiiieiieeer et e e e e e e e s st ereeae e e e e e s ae e 1
5 608122 Upper Actuator Pivot BraCKet ...........cevvevieieiiiiiiiiciiieeeeeeee e 1
6 70581G02 Acetal Bushing, .79" O.D. X .5" L.D. X .75" LO eeeeeveeeiiiiiiiiiiiiiiieeeeceee e 4
7 74711G01 Actuator Pivot Bolt, 3/4" - 16 X 3/4" Lg ..ceeeieiiiiiiieeeeeeee e 1
8
9 00439G1 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 .......cuveevevieieeeeeeiies i, 2
10
11 11098G6 LOCK NUL, 5/16" - 18 ...ttt 2
12 887364 MASEEN CYIINUET ...t 1
13 612706 Master Cylinder Mount Weldment ..o 1
14 11098G5 LOCK NUL, 3/8" = 16 ...t 1
15 00679G1 Lock Washer (SS), 3/8" ...t 2
16
17 641826 Lower ACTUALON PIVOL.........ccvviiiiieiiei e e 1
18 612704 Actuator ASSEMDBIY COVEN .......ccoiiiieeeeeeeeere e e 1
19 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg.cccceeeeeeiiiiiiiiiiiiiieee, 3
20
21 00414G6 Hex Head Bolt, 1/4" - 20 X 3/4" Lg. Grade 5......cccccvvrviiiiiiieeeee e 2
22 14390G4 LOCK NUL, 1/4" = 20 .ttt e e e e 2
23 10387G3 Cotter Pin, .094" X .75" L touuuuuutetteeitaeiaeee ettt e e e e e e e e e e e eeeeaaaae s 2
24 17838G1 Nylon Bushing, .37" O.D. X .31" LD ..ocueiiiiiiiiiiiee e 2
25 608943 Yo (0= L (o | IR 1= o O 1
26 00771G5 Flat Washer, 3/8" (Not lllustrated) ...........uueueiiiiiiiiie e 1
27
28 10386G3 Clevis Pin, 5/16" X 13/16" LO «.eeeveeeereiireniereieesieesieeeaeeseeeeseeesnneesneeeseessneee e 2

Page D-20




BRAKES

Notes:

Page D-21 677962 Service Parts Manual



BRAKES

Notes:

677962 Service Parts Manual Page D-22




a®

Front of Vehicle

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652457 Battery (12V) Without Hydro.........cccvviiiiireiee e 6
2 652295 Battery (L12V) With HYOIO .....vveeeeeeeeeeeeeeeeeeeeeeeeeeee e enenns 6
3 01101G01 Tie DOWN BOIt ...t 2
4 11027G1 Flanged Lock NUt, 5/16" - 18 ...t 2
5
6 70386G01 Battery Tie Down BOlt, 5/16" - 18 X 2" LJ «eveeeeeeiiiiiiiiiiiiieeee et 6
7 11027G1 Flanged Lock NUt, 5/16" - 18 ...t 6
8 23726G2 Spacer, .5" O.D. X .25" 1.D. X .26" Lg .ieeeiiiiiiiieeeeeeee e 2
9
10 658565 Battery HOId DOWN .....oooiiiieeeeere e e a e e e e e e e e e 1
11 631988 Battery HOId DOWN .......uuiiiiiiiiiiiaaeee ettt 2
12
13 671632 Battery RACK .....ccoiiiiceee e 1
14
15 70200G01 Truss Head Torx Screw, 3/8" - 16 X 3/4" L ..occccueiiiiiieieeeeeee e 2
16
17 00438G6 Hex Head Bolt, 5/16" - 18 X 3/4" Lg, Grade 5 ......cccvvvvvieiiiiieeee s 2
18 00559G8 Flat WaSher, 5/16" ...ttt 2
19 11098G6 LOCK NUL, 5/16" = 18 ...ttt a e e 2
20
21 00715G2 Hex Washer Head Bolt, 5/16" - 18 X 3/4" Lg cccvvvrrrrreeieiieeeeeeieeciinvinnneeeeeeeeens 3
22 00702G2 HEX NUL, 5/16" - 18 ...ttt e e e e 2
23
24
25 631156 TErmMINal PrOtECIOT .....oiviieiiiie e 12
26
27 620820 Hydro-link Snake ASSEMDIY .......coooiiiiiie e 1
28 630974 Battery Fill SNAKE ........coiiiiiiii e 1
29 614521 Regulated HOSE, 20ft Kit.......ccooiiiiiiiiieeee e 1
30 676122 Trojan Hand PUump Kit........ocoooiioi s 1

Page E-2




|
|
/ i
: HH ‘ =
[ I -

Page E-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634270G03 #A4 AWG Battery WIre, 15" LO...occueeeieiiiiiiiee et 3
2 634270G01 #4 AWG Battery Wire, 68" Lg.....ooo ittt 3
3 16816G2 Ratchet RiVet, .25" X 887" ... 1
4 633778 DC-DC CONVEITET (T2V) ettt ettt 1
5
6
7
8
9
10 671655 Charger Receptacle Assembly (Includes Items 11, 12) ......ccccceceiiiiiiiieeneeeeeennn, 1
11 669167 Receptacle HarnNeSSs ......coooiiiiiiiiee e 1
12 663285 Charger RECEPLACIE. ..o 1
13
14 71055G01 Rivet (AluminUM), 5/32" .. ..o 4
15 660162 RECEPLACIE COVET ...ttt e e e e e e e e e e e e 1
16 610536 Charger Receptacle (On Board Charger) .........occcveveiiiiiieieiiniiee e 1

Page E-4




ELECTRICAL

Seat Pod

\
——— - < B )

/o . /,/
AN L
% AN /A — Y ///

(=)

)
, // ‘_
A\

For CE Vehicles Only
i
4 \

677962 Service Parts Manual

Page E-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 638478 = To7=T ) = o] L= TR A SR 1
2 639167 ReCeptacle BraCKel..........oouvuiiiiiiiiiiii e e e e e e e e e e 1
3 00379G4 Pan Head Phillips Screw, #10 - 24 X 1/2" Lg...cccccuuvviiieeiieiieeaeeeeee e 4
4 14390G10 LOCK NUL, #10 - 24 ...ttt e e e e e e e e e e e s e s nenrneeees 4
5 14601G13 RIVEL, 5/32" X O/16" LQ.eeiiiieieiee ittt 4
6 639412 COVET PIALE ... 1

Page E-6




o Control Panel Assembly includes items 3 - 9

a®

Front of Vehicle To Battery Positive

Solenoid Installation

Page E-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628708G11 Control Panel Assembly (Includes tems 3 -9) ...ccoovviiiiiiiiiiiieceee e, 1
2
3 651897G01 HOIN SWILCN e 1
4
5 667014G01 State of Charge MELET ......ocvveei i 1
6 651897G06 Speed Rocker SWItCh .......oovriiie 1
7 651897G05 Lights RoOCKer SWILCH ......ooooiiiiii e 1
8 626655G06 CONIOI PANEL ... 1
9 651901 T2V USB POIT ettt e e e e e e 1
10 611282 COMMON KBY S ...iiiiiiiiiii it e e e e e aee 1
11 611283 KEY SWILCN ST ...ttt e e e e e e e aneaees 1
12 609692 Key Set and Key SWILCH.........cooiiiiii e 1
13 608290 Self Tapping Screw, #10 - 16 X .780" Lg .vuvverrereeeeeeiiiiiiiiiiniieerr e e e e e e e e e e e s s ennnnns 3
14
15 621330 SOIBNOI ... e 1
16 16469G1 Fender Washer ... 2
17 00414G6 Hex Head Bolt, 1/4" - 20 X .25" Lg «.vvvrreerreieeeeieiieeictiieeeeeeeeee e e e s s snssnsnneneeeees 2
18 11027G2 Flanged LoCk NUL, 1/4" - 20 .ot 2
19 12914G1 FaSTON TAD ..o 2
20
21 634270G02 #4 AWG Battery Wire, 9" Lg....ccoviioeieiieeer et e s 1

Page E-8




Y

Front of Vehicle

REVERSE BUZZER

GREEN
/IWHITE

HORN

Page E-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 669056 CONLIOl HAMMESS ....oiiiiiiiiee ettt 1
2
3
4 32860G01 [ [0 o PP 1
5 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg........ccoeecvvvvvrvennnnnn. 1
6 16469G1 Fender Washer ..o 1
7
8 613271 REVEISE BUZZET ... 1
9 01041G01 RIVEL (BUIDEX), 5/32" ...ttt 2
10 17618G1 Nylon Clamp, 7" Lg (Not Hlustrated)............ceeeeinieiiee e 9
11
12 664780 Turn Signal Lights Jumper Harness (Not lllustrated) ..........c.occoeeeiniiiieeinnne. 1

Page E-10




a®

Front of Vehicle

@ Headlight Assembly

Front of Vehicle

Taillight Assembly

Rear Bod
. y
/

; Taillight Assembly, (Driver Side)
/ includes items 24, 26 - 28

/ Taillight Assembly, (Passenger Side)
includes items 25 - 28

Light Assembly To Bezel

Page E-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 659008 LED Headlight Assembly (Passenger Side)........cccccuvmiiirieieeeeeeiieiiiievieeeeeen 1
2 659009 LED Headlight Assembly (Driver Sid€) .........uuuuuiiiiiieiiiie e 1
3 71597G01 Self Threading Nut, 5mm X 10mMm X I5MM.......eeiiiiiiiiiiiiiiiieieeeee e 4
4 644877 Headlight Assembly (Driver SIde) .......coocciiiieiiiiiiee e 1
5 644876 Headlight Assembly (Passenger Side)........ccccovvviiiciiiiiieiiieieee e 1
6
7 619102 TUMN SIGNAI BUID ... 1
8 619100 Headlight Bulb (For Non LED Lights ONly) .....cceeviiiiiiiiiiiiie e 1
9
10
11 20965G3 Steering COIUMN COVEI ...ttt ee e e e e e e 1
12 615236 Turn Signal Switch Assembly with HOMN ... 1
13 664706 HOMN JUMPEN HAIMESS ...ttt e e e e e e e e e e aee s 1
14 17313G1 FIEX LOOM ittt et e e e e e e e s e 1
15
16
17
18 31539G1 NYION ClAMP, 5.5" LG cvrvveeevreeeeeeeeeeseeeeeeteseeeeeeseseseeseeeseeeeseseeeeseseseeeeeeseseeesenenens 2
19 71364G02 "J" TYPE NUL, HB et a e e e e e e e e e eeeeeeeraraaas 4
20 71425G01 Tapping Screw, #8 - 18 X 3/4" LO...coicueeeeeiiiiiee ettt 4
21 71781G02 Tape (Vinyl) (NOt HIUStrated) ......cccvveiiiieiieeiee e 1
22 655150 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28)............cccccvveeees 1
23 655152 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) ........ccccvvveeeeeen. 1
24 625251 Taillight Bezel (DIVEr SIdE) ......ccciiuuiiieiiiiiiiie et 1
25 625252 Taillight Bezel (Passenger Side).........cccccuvriiiieiiiieeee s e e e e 1
26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" L.....ccvvvvveiriiiiiiiiiie e eeeeeeeeeeeans 2
27 22288G1 Taillight ASSEMDBIY. ..coiiii e 1
28 14601G11 Rivet (Aluminum), 3/16" X 9/16" ......ccoiiiiiieiiiiiiee e 2
29
30
31 654465 LED JUMPEI HAIMESS ...ttt 1

Page E-12




ELECTRICAL

Notes:

Page E-13 677962 Service Parts Manual



ELECTRICAL

Notes:

677962 Service Parts Manual Page E-14




° Electronic Speed Control Assembly includes items 2 - 8

Battery Tray

S

JAL Y

2

| /N\ 65
v\/\m/\\\\\ /

Front of Vehicle

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
FOR VEHICLES WITH 1234E CONTROLLER

1 671632 Electronic Speed Control Assembly (Includes Items 2 - 8) ..........ccovcvvvvvvnnnnen. 1
2 672599G002 Controller, 1234SE-AC, 350A.... ... it 1
3 73876G01 Flanged Hex Head Bolt, M6 - 1 X 12MM LQ ...ouuviiiiiiiiiiaaainaiiiiiiiiiiieeeee 2
4 00797G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8........ccccevuvveveeiiiiiieee e, 4
5 11027G2 Flanged Lock NUt, 1/4" = 20 ......uuiiiiiiiieiee oot e e e e 4
6 606272 LOCK WaSher, 8MM ... 2
7 634210G13 Battery Wire, 4 AWG, 34" g ...oooooiiiieiieieeeeee ettt 1
8 634270G04 Battery Wire, 4 AWG, 22" Lg ...coooeceerieiieiieeiieeee e s e s seiiieeieeee e e e e e e e e e s s e e nnnnes 1
9

10 73876G01 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg ....coeeiiiieeeieieeieeeeeeeeiie s

11 606272 LOCK WaSHEr, 8MIM ....oiiiiiiiiiie e 3

FOR VEHICLES WITH 1236E CONTROLLER

1 683061 Electronic Speed Control Assembly (Includes Items 2 - 8) .........ccccciviiiiiieneenn. 1
2 683003G001 Controller, 1236E-AC, 350A ......c.oiiieiieeee ettt 1
3 606262 Flanged Hex Head Bolt, M8 - 1.25 X 16mMM LJ ..ccccvvveeeeeeiiiiiiiiiiiiieeeeeeee, 2
4 00797G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8.......cccceeeiiiiiiiiiiiiiiiiiieeeen, 4
5 11027G2 Flanged LOCK NUt, 1/4" = 20 .....uuuiiiiiiiiiiee et 4
6 606272 Lock Washer, 8MM ........coooiiiiieee e 2
7 634210G13 Battery Wire, 4 AWG, 34" Lg ...ccooiiiiiiiiieieeee et 1
8 634270G04 Battery Wire, 4 AWG, 22" L0 ...ooiioiiiieiieieeee et e e e 1
9 00642G7 Flat WasSher, L/4" ... e 4
10 73876G01 Flanged Hex Head Bolt, M6 - 1 X 12MM L ......ccoccivvriiiiieereeee e 3
11 606272 LOCK WaSNEr, 8MIM ....oiiiiiiiiii e 3

Page F-2




ELECTRONIC SPEED CONTROL

Notes:

Page F-3 677962 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

677962 Service Parts Manual Page F-4




cludes items 4 - 13

nger Side) in

e Spindle and Hub Assembly (Passe

@ Spindle and Hub Assembly (Driver Side) includes items 5 - 13, 15

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652822 FIONT AXIE «.c e 1
2 602327 Front Axle (For Vehicles with Front Disc Brakes).........cccccceeeeviiviviveieiiiviinnnnnnn, 1
3 70942G03 Spindle and Hub Assembly, 4 Lug (Passenger Side) (Includes ltems 4 - 13). 1
4 70940G02 Spindle Assembly (Passenger Side) .........cccoeeeeiiiiiiieiiniiiee e 1
5 25146G1 GrEASE SAL....cciieiii ettt 1
6 11750G2 o] 1= g = T= = T o o PRSP 2
7 70589G01 WHhEel HUD ... 1
8 19862G1 Lug Bolt, 1/2" - 20 X 1 3/16" L .ueeeeeiiirrieeeiiiiiiee et 4
9 12093G1 Castellated NUL, 1" - 14, ...oooiiiiiieeceee e 1
10 00798G8 Cotter Pin, 5/32" X L 3/4" Lg oottt 1
11 632925 Flanged BUSHING......coiiiiiiiii e 1
12 632926 BUSNING .. 1
13 51141G1 [ F= Lot =3 === 1o o PP 2
14 70673G03 Spindle and Hub Assembly, 4 Lug (Driver Side) (Includes Items 5 - 13, 15) .. 1
15 70742G02 Spindle Assembly (DriVEr SIA) .......ooiieuuiiiiieiiieeee e 1
16
17 00407G6 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 ........cccccvvviiiiiieeieeee e 1
18 00560G3 Flat Washer, /2" ...t 2
19 70745G01 KiNG Pin TUDE ...t 1
20 70754G01 THrUuSt WaSher (SS), 1" ....eeeeieiiiiiee ettt 1
21 14390G6 LOCK NUL, 172" = 13 1ottt ettt et 1
22 76419G01 SNOCK ADSOIDET ... 2
23 10044G01 V4101 O o B PP U PP PPRPTPR 2
24 10435G1 Shock ADSOrber Washer ...........ooiiiiii e 4
25 10194G1 U] o] o= gl = U 1] 1T P 4
26 00532G6 HEX NUL, 378" = 24 ...t 2
27 70664G03 T LY o 1 o P TP PUPRPUPTRRN 2
28 652258 SPING PIALE....coi it 4
29 00734G1 LOCK NUL, 7/18" = 14 ..ottt 11
30 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .......uuvvieiiiiiiiiiiiiiiiiieeeeee, 11

Page G-2




o Tie Rod Assembly includes items 8 - 12 AN

@ Steering Column Kit includes items 20 - 30 /e ya \\\
_— y

Front of Vehicle

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602979 S C=T= 1T T YAV 1= = R 1
2
3 71147G01 SteeriNg WhEel COVET ...ttt e e e 1
4 14390G2 LOCK NUL, 5/8" = 18 ...iiiiiiiiie ittt e e e e e e e e e e e e e e s e anneenreees 1
5
6 00734G1 LOCK NUL, 7/168" = 14 ...t e e 2
7 70876G02 Tie Rod Assembly (Includes Items 8 - 12) .......ouuiiiiiiiiiiiiieiie e 1
8 70897G02 Threaded RO, 24" Lg ..uuvveiieiiiieieeee e e e e e 1
9 70902G01 Tie Rod End (Left Hand Threads).........ccccccviiieiiiiieee e 1
10 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) ...........ccccoevivreeriiviiiiceeee, 1
11 70902G02 Tie Rod End (Right Hand Threads) ..........cuuueeiiiiiiiiiiiiiiiieieeeee e 1
12 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads).........ccccocvveeeiiiiiieiiiiniiieeens 1
13
14 00879G1 LOCK Washer, 3/8" ... ..t 4
15 01006G01 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg ...ccccuuvviriiieieeeieeee e 4
16 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5.........occcveeeiiiiiieieniiieee e 1
17 00565G8 LOCK WASNET, B/16" ...ttt 1
18
19 70758G05 Steering Column Kit (Includes Items 20 - 30) .....cooooiiiiiiiiiiiiiiiiieeee e 1
20 00565G8 LOCK WaAShEr, B/1B".... .o 1
21 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5........ccccvvvvveeeeeeriiiiiiinnn, 1
22 70610G03 S (== o T @ ] 81 1 o T 1
23 28569G01 Steering Column BUSNING .......oooiiiiiiiiiiie e 1
24 01022G01 Hex Washer Head Screw, #6 - 20 X 5/16" Lg .....cccvvveeeiiiiiiee e 1
25 70607G01 Steering Shaft.......ccc e 1
26 70580G01 Intermediate SNaft .............ooviiiiiiii e 1
27 70751G01 Retaining RiNg (INternal)..............eeiiiiiiiiii e 1
28 70888G01 Retaining RiNG (EXIEINAI) .....cciiiiiiiiiiiiiie e 1
29 15112G1 2 1IN S7= = 4T T P 1
30 70887G01 WaVe WASNET ..o 1
31

Page G-4




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5.......cccooviiiiiiiiiiiiiieiieieeeeeeee 2
33 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5......cccooviiiiiiiiiiiiiiiiecieeeeeeeeen 1
34 70667G02 1= o = R I PP PPPR 2
35 70667G04 SPACET (SNOM), 89" ...ciiiiee e —————————————— 1
36 00532G7 HEX NUL, 7/16" - 14 oottt e e e e e 1
37 00560G2 Flat WaShEr, 7116 ...ttt e e e e e 7
38 00734G1 LOCK NUL, 7/16" - 14 ..ottt e e e e e e e a s 3
39 70997G01 (0701 S TSP U P PPP PR PP 1
40 71055G01 Rivet (Aluminum), 3/L16" X 1" LOu.euteeieaaiaiiiaiiiiieie et 1

Page G-5




FRONT SUSPENSION AND STEERING

Notes:

677962 Service Parts Manual Page G-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 Rack and Pinion Unit (Includes tems 2 - 23).......coooiiiciviiiiieerieee e 1
2 70965G01 Steering Rack Cover and Bearing .........cccceeeieiiiieeeeeeececeeeesen e 1
3
4 * JaM NUL, 172" = 20t a e e e e e 1
5 70750G01 Retaining RiNG (EXErNal) ........uuviiiiiiiieiee e 1
6 15112G1 Ball BEANNG .oeeeeeeeiiiiiiiie ettt e e e e e e e e e e e e 1
7 70603G01 PINMION ..ttt e e e e e e aarane 1
8 70751G01 Retaining RIiNG (INTEMN@A1)..........uviiiiiiiiiie e 1
9 70638G01 Y= = LN (T o ) O PRSERRRR 1
10 70604G01 SteerniNg RACK ... 1
11 * Set Screw, #10 - 32 X 25" Lg cooiiiiiiiieeieiiiire e 1
12 70590G01 RACK LOAUE ..ttt et 1
13 70666G01 (00] 4] 0 (=TS0 TS 0 11 o SRR 1
14 70645G01 Gasket (Rack Loader COVEN) ........oovvvvieiiieiiiiiiiiiisie e e e e e e e e ee e e e e e 1
15 652259 Cover (RACK LOAAEE) .....ueeiiiiiiieeee ittt 1
16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5.........cccccveevvuvnnnn. 2
17 10389G3 Grease Fitting (Straight) .........oooiiiiee e 1
18 70694G01 oo I = T I (0 0 T=T ) PSPPSR 1
19 70961G01 RACK BOOL ...ttt a e e e e e 1
20 12416G2 NYION Clamp, 11.8" g ...uueeeieiiiiiiiee ettt ettt e e e 1
21 11391G8 [ [0 1SS T O F= g ] o T S S 1
22
23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25).......ccoooiiiiiiiiiiiiiiiieiieeeeeee, 1
24 50641G1 GIOMMIBT ..t e e et r e e e e e e e 1
25 * Hex Slotted NUt, 7/16" = 20 ......ccooiiiiiiieiec e 1
26 10387G2 Cotter Pin, 3132 X L e 1

Page G-8




FRONT SUSPENSION AND STEERING

Notes:

Page G-9 677962 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

677962 Service Parts Manual Page G-10




Rear Axle

Front of Vehicle

Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 667272 IMIOTOK, T2V ..ottt e e e r et e e e e e e s s 1
2 601327 LOCK WASHET, BMIM ..o 6
3
4
5 00915G1 Bonded Seal Washer, 1/4" LD. .....cocoiiiiieiee e 3
6 616716 Hex Head Bolt, M6 - 1 X L6MM L .cecvviiiiiiiiiiiiieie e eeeeeeee e e e 3
7 605741 Hex Head Bolt, M6 - 1 X 25MM Lg ..uuuiiiiiiiiiiiaiiiiiiiiiiieeeeee e 6
8
9
10 635137G01 Motor Wire (U), 2AWG, 44" ...ttt 1
11 635137G02 Motor Wire (V), 2AWG, 41" ..t e e 1
12 635137G03 Motor Wire (W), 2AWG, 37" .ottt r e e e e e e e e e s nnans 1
13
14 668275 ENG CAP PIUG ...ttt ettt ettt en e s e e eeeenens 1
15
16
17 11027G2 Flanged LOCk NUt, 1/4" = 20 ..iccciiiie et e e e e 1
18 630761 [0 o X @ =1 0 ] o 1 1
19 00414G7 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 ........cccuuiiieiiiiiiiaeeiiiieeeee, 1
20 00559G7 [ Eo VY= T (=] A I 1

Page H-2




MOTOR

Notes:

Page H-3 677962 Service Parts Manual



MOTOR

Notes:

677962 Service Parts Manual Page H-4




Rear Axle with Limited Slip
Differential, 16.99:1 includes items 5 - 42

e Rear Axle, 16.99:1 includes items 4, 7 - 42

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 633600 Rear Axle with Limited Slip Differential, 16.99:1

(INCIUAES HEMS 5 = 42) .. e e e e e e r e e e e e e e e e e ennnes 1
2 633599 Rear Axle, 16.99:1 (Includes Items 4, 7 - 42) c.cccccooeeeieeieeeeeeeee 1
3
4 601082 Differential ASSEMDIY ........ooiiiiiiiiie e 1
5 614059 Limited Slip Differential Carrier with CC Clutch .........ccovvveeeiiiiiiiiiiiiinee, 1
6
7 15118G1 Hex Head Bolt, 3/8" - 16 X 2.125" L ...eeoeiiiiiiiiiiiieeeeee e 4
8 15558G1 Hex Head Bolt, 5/16" - 18 X .75" L «.eievieeciiieiiiiiieeiee e 10
9 17473G1 Bearing ASSEMDIY ......ooveeii i ————— 2
10 23519G2 Ball Bearing Single Lip Seal .......ccccooeeviiiiiiiiiieeeeeecises e ee e 1
11 23520G1 Ball BEAING ...ttt e e e e 1
12 23530G1 RELAINET RING..ciiiiiiiiiii i 1
13 24628G1 L0 R 10T TS == | OSSR 1
14 601084 LOCK NUL, 3/8" = 24 ...t 4
15
16
17 608811 S T [ - Yo SR 2
18 611788 Ball BEAING ..evveeveiiieiiiiiiis et e e e e e e e e e e e e e aaaa—— 2
19 612064 Ol SEAI ...t 2
20 612824 GASKEL ...t 1
21 617608 Axle Shaft (DFIVEr SIAE) .....uveiieiiiee e 1
22 617609 Axle Shaft (Passenger Sid€) .......cocceeeeiiiiiiiiieeeee e 1
23 620327 INPUE GRAT ...ttt e e e e e e e e e e e eeeeeeeeseennnes 1
24 620328 Ol SEAI ...ttt a e 1
25 620335 Hex Head Bolt, 3/8" - 24 X 1.25" L «.eeeeeiieieiiiiiieeee e 4
26
27
28 620340 Ball BEAING ...eeiiiiiiiiiieeie et 1
29 620345 L@ R 10T TR <] 2 T o SRR 2
30 620347 RUDDEE PIUG ... 1

Page J-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 620348 Differential Cover PIate ...........ooooiiiiiiiiiiec e 1
32 620349 Intermediate Gear ASSEMDIY .........oooi i 1
33 620350 DIIVE GBAI ...ttt ettt e e st e e s e e 1
34 620355 2T 1IN S 7= = 4T T PSSR 1
35 620358 (O T 4] o TR 1= o ] o PP 2
36 620359 REtaiNiNg RING.....oo it e e 6
37
38
39 620329 Input Gears Kit (Not lllustrated)............cuevviimiiiiiiinie e 1
40 620361 Internal Gears Kit (Not Hlustrated)..........ccuvviiiiiiiiiiie s 1
41 620362 Ball Bearing Kit (Not Hlustrated) ...........coocuveiiiiiiiieieiiieeeieeee e 1
42 620363 Differential Cover Assembly Kit (Not lllustrated) ..........cccceveeeeeeiiniiiiinnnns 1

Page J-3



REAR AXLE

Notes:

677962 Service Parts Manual Page J-4




Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 642085 SHOCK ADSOIDET ......ceiiiii et 2
2 10435G1 Shock Absorber Washer, .406" X 1.25" X .22" .....ccvviveiiireeee e 4
3 10194G1 RUbBDEr BUSHING, 1" ..ottt e e e e 4
4 00532G6 HEX JAM NUL, /8" = 24 ...t 2
5
6
7 667990 LEATE SPIING ettt e et e e e e e 1
8 72618G01 U BOlt, 3/8" - 16 X 2" X 2 1/2" L eieeeeieiiieieiiiieeet e e e e et eee e e e e e e e esennnnees 2
9 00560G1 Flat Washer, 3/8" ... .o 4
10 11098G5 LOCK NUL, 3/8" = 16 ...ttt e e e 4
11
12 70289G02 SPIit SPACET STEEL.....iieiieie e 2
13 624030 [ F= Lo T=To I 21U £ a1 o SO 6
14 652252G03 SNACKIE BIaCKEt ......cccoiiiiiiiei it 2
15 00665G9 Hex Head Bolt (SS), 3/8" - 16 X 3 1/2" Lg «eeeeeeeeieiiiiiiiiieieeee e 2
16 11098G5 LOCK NUL, 3/8" = 16 ..ottt e e e s e e e e e e e e e s s nnneeeneeees 2
17
18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread X 3 1/4" Lg ....uuvveeeieeieeeeiaiiiiiiiiiins 1
19 12262G1 Flanged LOCK NUt, 3/8" = 16 .....ccciiiiiiiei et e e 1

Page K-2




REAR SUSPENSION

Notes:

Page K-3 677962 Service Parts Manual



REAR SUSPENSION

Notes:

677962 Service Parts Manual Page K-4




Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648313GXX | Seat Pod ( See HOW TO USE Section for COLOR CODES).......cccccvvveeveennn. 1
2 674210GXX Seat Pod ( See HOW TO USE Section for COLOR CODES)...........cceeevviinne. 1
3 657681 Rear Seat Support Weldment .............eeiiiiiiiiieieeee e 1
4 654767 Seat SUPPOIT WEIAMENT ... e 1
5 648523 Seat Back SUPPOI TUDE ......eeiiiiiiiieiceec e r e e e e e 2
6
7
8 71609G01 HINGE PIate.. .. e 2
9 10570G11 RIVEL (SS), 3/16" X 70" LG cveeeveveeeeeeeeeeereeeeeeseeeeseseeeeeses e ese e en s eeseneeen, 4
10
11
12 71055G01 Rivet (AlUMINUM), 3/16" X 1" Lg .vvveeeeiiiiiieee it 3
13
14 00439G8 Hex Head Bolt (SS), 5/16" - 18 X 2" Lg, Grade 5 .........ccccvveeiriiiiiiiiiiiiieieeeee, 3
15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. X .115" Lg ..veveeeiiieieaeiiiiiiiiiiieeeeeeen 3
16 71883G01 Flat Washer (Rubber), .625" 1.D. X 1.50" O.D. X .312" Lg ...eeeeviiiieeeeeniiiieeeenne 3
17 23726G9 Spacer, .312" I.D. X .562" O.D. X .750" LG «eeeeeeeeee e 3
18 11098G6 LOCK NUL, 5/16" - 18 ...ttt 7
19
20 00439G6 Hex Head Bolt (SS), 5/16" - 18 x 1 3/4" Lg, Grade 5........ccccceevviveeiiiieniieene 4
21 32805G6 TN, 228" LG ettt ettt ettt 1
22 00660G5 Flat WaSher, #10 ..ottt e e e e e e 3
23 01110G01 Flat WasSher, 1/4" ...ttt e e e e 3
24 00560G1 [ P Y= T (= GG T 4
25 00439G8 Hex Head Bolt (SS), 5/16" - 18 X 2" Lg, Grade 5.......cccvvvvveeeeeiiiiiiiiiiieeeeeeen 1
26 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. X .115" Lg «.vevveeiieeaeieiiiiiiiiiiieeeee e 1
27 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. X .312" Lg .....cooiiuiririiiiieeeeeaennn 1
28 23726G9 Spacer, .312" |.D. X .562" O.D. X .750" Lg ..vvueeriiiieeieiiiiiiiiiiieeeene e 1
29 11098G6 LOCK NUL, 5/16" = 18 ...ttt ettt ettt nnee s 3

Page L-2




SEATING

For CE Vehicles Only

Page L-3 677962 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
1 679973 LOCK OUL WEIAMENL......ciiiiiiiiiiie st 1
2 601326 Button Head Torx Bolt, M6 - 1 X 20MM L ...cooeeeeeeiiiiiieeeeecese e 1
3 601476 Flanged LOCK NUL, IMB .....cooiiiiiiiiiiiie e 1

Page L-4




Front of Vehicle

Seat Back
Support

Seat Back Assembly
includes items 8, 10 - 14
Seat Back Assembly
includes items 9 - 14
Seat Bottom Assembly
includes items 22 - 30
Seat Bottom Assembly
includes items 21, 23 - 30

Front of Vehicle

Seat
Pod

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

o o0 A W N P

10
11
12
13
14
15
16

71632G01
71204G02

*%k%

71751G**

629269G0*

71753G**

71752G01
71754G01
645021
648271
01107G01

Hand Grip WeldMENL.......covviiieeee et e e e e e e e e e
Hex Washer Head Bolt with Patch Lock, 1/4" - 20 X 2" Lg....cccevvvrvvrevvrrnrnnnnnnn,

Seat Back Assembly (Includes Items 8, 10 - 14)........coovrvrivreiiviiiiiiiiii e,
606828 Red/Black

604908 White/Blue

604907 White/Red

615838 White/Black

620794 White/Yellow

620796 Gray/Black

615837 Oyster/Garnet

Seat Back Assembly (Includes temS 9 -14).......cooiiiiiiiiiiiiiiiiiiiieeeeeee e
71751G02 Gray

71751G03 Oyster

71751G04 Tan

71751G06 Brown

71751G07 Black

ViNYl Seat BACK COVET ......cooiiiiiiiieiiiieit ettt
604916G0304 Red/Black

604916G0102 White/Blue

604916G0103 White/Red

604916G0104 White/Black

604916G0108 White/Yellow

604916G0704 Grey/Black

604916G0506 Oyster/Garnet

ViNYl Seat BACK COVEL .......uuiiiiiiiiiie e e ieccte ettt s st e e e e e e e e
71753G02 Gray

71753G03 Oyster

71753G04 Tan

71753G06 Brown

71753G07 Black

Rear Seat Back COVEN ..........coiiiiiiiiiiiieee e
Seat BaCk PaddiNg .......eeeiiiieiiiieiiiiiiiiiiiee et
SEAL BACK BASE ..ottt
Pan Head Torx Screw (SS), #8 - 15 X 1" Lg ccvvvvrrrrrreriieeeeeeiesiicsevinveeeneens
Pan Head Torx Screw (SS), #8 X .63" LQ.....ccvvverirreiiiiiiiii e eeeee e,

A DN B R R

Page L-6




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
17 629269G1* Seat Bottom Assembly (Includes Items 22 - 30).........covvvvvveeiiiiiiiiiiiiiiieie e, 1
629269G1701 Oyster
629269G1703 Tan
629269G1704 Gray
629269G1706 Black
629269G1707 Brown
18 629269G1* Seat Bottom Assembly (Includes Items 21, 23 - 30).....cuueeeieiieeeiiriiiiiiiiiieeeen, 1
629269G1709 White/Blue
629269G1710 Red/Black
629269G1711 White/Red
629269G1712 White/Black
629269G1713 White/Yellow
629269G1714 Gray/Black
629269G1715 Oyster/Garnet
19
20
21 629269G0* Vinyl Seat BOttOM COVEN ........ccooiiiiieeeeeeeeeese e e e 1
604912G0102 White/Blue
604912G0103 White/Red
604912G0104 White/Black
604912G0108 White/Yellow
604912G0506 Oyster/Garnet
604912G0704 Grey/Black
604912G0304 Red/Black
22 71624G0* VINYI SEAL COVEN ..ttt e e e 1
71624G03 Oyster
71624G04 Tan
71624G02 Gray
71624G07 Black
71624G06 Brown
23 71625G01 Seat BOttom Padding .......cccoiiiiiiiaiiiiiieee e 1
24 71610G01 Y= L= L 11T [P 2
25 00720G08 Flat Head Phillips Screw, #12 -14 X 1" LQ ...ueeveiieeaainiiiiiiiiieeeeeeee e 6
26 649851 Seat BOMOM BASE ......uuuiiiiiiiee e 1
27
28 617645 Hip Restraint (DrVEr SIAE) ....cvvvieiveeiiie it e e e s s e e e e e e e e 1
29 617644 Hip Restraint (Passenger Side)........couuuuuviiiiiiiiiiiieie e eeeeeee e 1
30 615417 Button Head Torx Bolt, M10 - 1.5 X 25mMm Lg ....cccccuumviiiiiiiiieeeeeeeeeeeees 8
31
32 70864G01 T-KNob Stud, 1/4" - 20 X 1" LG .ciiiiiiiiiiie ittt 2

Page L-7



SEATING

Notes:

677962 Service Parts Manual Page L-8




0 Handrail Kit, Flip-flop Seat includes items 2 - 6

\@ Q Flip Flop Seat Bottom includes items 11 - 15

@ Seat Bottom Assembly includes items 16 - 18

Page L-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

© 00 N oo O b~ w N

[ =Y
o

11
12
13
14
15

634184
634185
19859G1
00427G8
614221
11098G5

*kk

634190
16705G1
617402
00559G7

*kk

Handrail Kit, Flip-flop Seat (Includes Items 2 - 6).......cccccvvveeeeieeeeee i

Footrest Handle Weldment.............occvevveriiiiiiee e
Square Cap TUDE, 3/4" ...
Hex Head Bolt, 3/8" - 16 X 2" Lg, Grade 5........cccvvvieeeeeeiiiiiiiiiiieieeeeeean
Flat Washer, 3/8" ...
LOCK NUL, 3/8" = 16 ...ueeeiiiiieeiee ettt

Flip Flop Seat Bottom (Includes Items 11 - 15)

628058G01
628058G03
628058G04
628058G06
628058G07
628058G09
628058G10
628058G11
628058G12
628058G13
628058G14
628058G15

Oyster

Tan

Gray

Black

Brown
White/Blue
Red/Black
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

Deck Board ASSemDBIY ..o
Truss Head Phillips Screw (Ss), 1/4" - 20 X 1" Lg..coeovovrreeeniiiieeeeiiieeennn
ST L] 1 = 1
FlIat Washer, L/4™ ... ...t

Seat Bottom Assembly (Includes Items 16 - 18)........cueeeereeeeeeiiiiiiiiiinnnn.

632837G01
632837G03
632837G04
632837G06
632837G07
632837G09
632837G10
632837G11
632837G12
632837G13
632837G14
632837G15

Oyster

Tan

Grey

Black

Brown
White/Blue
Red/Black
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

A 00 A N P P

L

Page L-10




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

16 *rk ViNyl Seat BOtOM .....ccoveviiiiiiiiece e 1

615646 Oyster

615647 Tan

617892 Gray

615648 Black

617893 Brown

611125 Whit/Blue

611135 Red/Black

611126 White/Red

611130 White/Black

611127 White/Yellow

611137 Gray/Black

611136 Oyster/Ruby
17 617401 Foam Padding (Seat BOttOM) ...........uuuiiiiiiiiiaeaieiiiiiiiiieeee e 1
18 645820 Seat BOWMOM ... 1
19
20
21 00427G6 Hex Head Bolt, 3/8" - 16 x 1.75" Lg, Grade 5.........cocovuvveeeiiiiiiee e 1
22 00427G2 Hex Head Bolt, 3/8" - 16 X 1.25" Lg, Grade 5 ........ccoocciieieiiiiiiiee e 2
23 00427G4 Hex Head Bolt, 3/8" - 16 X 1.5" Lg, Grade 5.......ccceeevviiiiiiiiiiiiieeieneeee e 1
24 00428G8 Hex Head Bolt, 3/8" - 16 x 3.25" Lg, Grade 5........ccoovviviieiiiiiiiie e, 1
25 16705G9 Truss Head Phillips Screw (Ss), 1/4" - 20 X 1.25" Lg...uuuuvrieieeeiiiaieaenieiiiiiiies 4
26 614221 Flat Washer, 3/8" ...t e et e e e r e e e e e aees 12
27 00559G7 FIat WASNEE, L/A" ...ttt st e e e e e s e 4
28 11098G5 LOCK NUL, 3/8™ = LB .ueiieeiiiiiiiee e iiiieee ettt ettt et e et e e e et e e e e enbee e e e e e 4
29 11027G5 Flanged LOCK NUL, 3/8" = 16 ......cccciiiiiieeeiiiiiie et et e et e e irae e 2
30 14390G4 LOCK NUL, 1/4" = 20 ..eiiiiiiieieeee ettt e e e e e e e e e e e e e e e e eeeeeaneanes 4
31 19853G1 Square Cap TUDE, 1" .. e e e e e e e 2
32 01006G01 Hex Head Bolt, 3/8" - 16 X 1.25" L ..ucceviiuiieieeeiiiiiie e e eiiie e e sieee e siaee e 2
33 11098G5 LOCK NUL, 378" = LB .uieieeiiiiiiieeeiiiiie e e ettt e e e stte e e et e e e e e st e e e e e sntae e e e e ennrae e e e e nneees 1
34 00427G4 Hex Head Bolt, 3/8" - 16 X 1.5" Lg, Grade 5.........ccccovvuiiiieiiiiiiiie e 2
35 634179 FOOLreSt WeldMENT .......veiiieiiiiee e 1
36 634175 ArMrest (REAr SEAL) ........covvviieiiiiiiicr st e e e e 2
37 634174 Seat Frame SUPPOIT .. ..o et 2
38 634180 Seat Frame Weldment.........oooi i e e 1

Page L-11




SEATING

Notes:

677962 Service Parts Manual Page L-12




Yo

Front of Vehicle

o Seat Back Assembly includes items 2 - 4

o Seat Back Assembly includes items 5 - 9

Front of Vehicle

@ Seat Bottom Assembly includes items 11 - 21

Page L-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5

DESCRIPTION

QTY.

1 *k%

Seat Back Assembly (Includes Items 2
632818G01 Oyster

632818G03
632818G04
632818G06
632818G07
632818G09
632818G10
632818G11
632818G12
632818G13
632818G14
632818G15

Tan

Grey

Black

Brown
White/Blue
Red/Black
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

2 634178
3 71204G01

4 *%%

71751G02 Gray
71751G03 Oyster
71751G04 Tan
71751G06 Brown
71751G07 Black
606828 Red/Black
604908 White/Blue
604907 White/Red
615838 White/Black
620794 White/Yellow
620796 Gray/Black
615837 Oyster/Garnet

Support Weldment................ooeee.

e YO

Hex Washer Head Bolt with Patch Lock, 1/4" - 20 X .875" Lg ......uvvvveeeeenn.

Seat Back Assembly (Includes temS 5-9 ) ..o

© 00 N O O

71752G01
71754G01
645021

01107G01

*k%

Seat Back Cover

Padding Foam

Seat Base

Pan Head Torx Screw, #8 x .63" Lg

Vinyl Cover .....

71753G02
71753G03
71753G04
71753G06
71753G07
604916G0304
604916G0102
604916G0103
604916G0104
604916G0108
604916G0704
604916G0506

Red/Black
White/Blue
White/Red
White/Black
White/Yellow
Grey/Black
Oyster/Garnet

N N N T

Page L-14




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

10

11
12
13

14

15
16
17
18
19
20
21

*k%

00720G08
17074G1

*%k%

*k%

71603G02
71610G01
71012G01
645492
617645
617644
615417

Seat Bottom Assembly (Includes Items 11 - 21)

629269G0101
629269G0103
629269G0104
629269G0106
629269G0107
629269G0109
629269G0110
629269G0111
629269G0112
629269G0113
629269G0114
629269G0115

Flat Head P
Soiling Slab

Oyster

Tan

Grey

Black

Brown
White/Blue
Red/Black
White/Red
White/Black
White/Yellow
Gray/Black
Oyster/Garnet

hillips Screw, #12 =14 X 1" Lg ..eeeeieiiaaeeeiieiiiiieeeee e

VINYI SEAL COVEN ...uvvviiiiiiiiie e e e e e ettt e e e e e e s e e s e s e e e e e e e e e e s s e nnnenneeees

71602G03
71602G04
71602G02
71602G06
71602G07

Oyster
Tan
Gray
Black
Brown

Vinyl Seat Cover
604912G0102
604912G0103
604912G0104
604912G0108
604912G0704
604912G0506
604912G0304

White/Blue
White/Red
White/Black
White/Yellow
Grey/Black
Oyster/Garnet
Red/Black

Seat Bottom Padding

Seat Hinge

Trim (POIYPrOPYIENE) ..ceviieeee i

Seat Bottom Base

Hip Restraint (DriVEr SIHE) ....cocuiiiieiiiiiiiiiiiei et

Hip Restraint (Passenger Side)............ccuee....

Button Head Torx Bolt, M10 - 1.5 x 25mm Lg

Lo I N N = S

Page L-15




SEATING

Notes:

677962 Service Parts Manual Page L-16




Front of Vehicle

o ) o°

o || —

Front Of Vehicle|

I

o

a Sun Top Kit, Black includes items 4 - 6, 7, 10 - 25
a Sun Top Kit, White includes items 4 - 6, 8, 10 - 25
e Sun Top Kit, Beige includes items 4 - 6, 9, 10 - 25

@ Sun Top Hardware Kit includes items 11 - 25

Y

(Driver Side
Shown)

@/B

o o 9
CA> e

Front of Vehicle

(&)

B
(§/
Front of
Vehicle

Page N-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 610266 Sun Top Kit, Black (Includes Items 4 - 6, 7, 10 - 25) ....ccooovvviiciviiiiiineieeeeeeee, 1
2 610268 Sun Top Kit, White (Includes Items 4 - 6, 8, 10 - 25)......ccieiiiiiiiiieieeiiiieeeeeanns 1
3 610267 Sun Top Kit, Beige (Includes Items 4 - 6, 9 - 25)......cccooiiiiiiiiiiiiiiiiieeeeeeeee e, 1
4 610260 FrONE SUPPOIT. ...ttt 1
5 602743 Rear SUppOrt (DriVEr SIA) .......cceeeceieiieeieee e e e e e e e e e e e e 1
6 602741 Rear Support (Passenger Side) .........coeeiviiiiieieeiiicis e e e e e e e eenaaans 1
7 610263 SUN TOP, BIACK ..o 1
8 610265 SUN TOP, WHILE .o e e e e e e e e 1
9 610264 YU o] o N = 71 o [ OSSR 1
10 610259 Sun Top Hardware Kit (Includes Items 11 - 25) .......ccceceiiiieiiieiieeeeeeeeeeeeens 1
11 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 ......ccccvvvveieeeeiiiiaaennn, 2
12 00565G8 LOCK WaAShEr, B/168" ... 4
13 00771G5 NYION Washer, 3/8"...... ..o 4
14 75048G01 SPACEL, L2 e 2
15 18716G1 Spacer (AluMINUM), 3" Lg ..cooiioiiiiiiieiee e 2
16 00674G8 Hex Head Bolt (SS), 3/8" - 16 X 5" Lg «.vvevveeieenieenie e see e 2
17 00665G5 Hex Head Bolt (SS), 3/8" - 16 X 1 3/4" Lg eevvvveeeeeeiiiiieciiiiieeeeeeeeeeenn 4
18 00665G6 Hex Head Bolt (SS), 3/8" - 16 X 2" Lg ..uvvvveeeeiiieeeeiieiiiiiiiiieeeeeeee e 2
19 00891G5 LOCK NUL, 3/8" = 16 .ottt 10
20 00559G8 Flat Washer, 5/16" ........co oot 4
21 00653G1 Flat Washer (SS), 3/8" ... 20
22 24647G1 Spacer, /4" TRICK ....ueeeiieiiiieieii e 2
23 00665G3 Hex Head Bolt, 3/8" - 16 X 2 1/2" L ..vvuveeeeieiiiaaaeaeieiiiiiieieeeeeeee e 4
24 00879G1 Flat Washer, 3/8" ... e 4
25 19853G1 EN Cap, 1" .ot 2

Page N-2




D

PLIT WINDSHIELD

FULL WINDSHIELD

e Rear View Mirror Kit includes items 6 - 8

oy

—ot

REAR VIEW MIRROR

@_

|

A

Q @
e(@

Q.
o
[
—
c
(@]
=
L

REAR VIEW MIRROR

WEATHER ENCLOSURE

Page N-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 611099 Windshield Kit (INCludes ITEM 2)........euiiiiiiiiieee e 1
2 615662 SASN, 268" e e e e 2
3 611100 Windshield Kit (INCludes ITemM 4)..........uuiiiiiiiiieie e 1
4 615661 SASN, 2 i e aa e e e e e 2
5 19528G2 Rear View Mirror Kit (Includes emMS 6 - 8) ......ccccevvvviiiiiiiiieeeee e 1
6 19496G1 REAN VIBW MIITOF ....eiiiiiiiieiie ettt 1
7 19502G2 SUPPOIt BraCKeL ... ...t 1
8 19527G1 Pan Head Screw, # 8 - 32 X 5/8" LG ....cccvviiiiiiiiiiiee et 1
9
10
11 27924G01 Rear View Mirror (Curtis Cab Kit).........ceeiiiiiiiiiiiiiiiiieeeeee e 1
12
13 611907 ENclosure Kit (WHhIL) ......ueuiiiieeie i e e 1
14
15
16 601379 Rear View Mirror (Five Panel Kit) (Not lllustrated) ..........ccccveeeeiiiiiieeniiiineenn, 1

Page N-4




WEATHER PROTECTION

Notes:

Page N-5 677962 Service Parts Manual



WEATHER PROTECTION

Notes:

677962 Service Parts Manual Page N-6




° Wheel and Tire Assembly includes items 2 - 4

ﬂ Wheel and Tire Assembly includes items 8 - 10

Q)e

DUST CAP

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 614437 Wheel and Tire Assembly, Load Star (Includes Items 2 - 4) .......ccccvvveveveeeennn. 1
2 614438 LT TP PP PP TRPPPPPP 1
3 614621 RIM ettt e e e e e e e e 1
4 11657G2 VAIVE STEIM ..o 1
5 14723G1 LUQG NUL, 172" = 20 ittt ettt nneeeas 4
6
7 612772 Wheel and Tire Assembly, Hole-N-One (Includes Items 8 - 10)........cccceeeeennnn. 1
8 612771 TIFE, 18 X 8.50 .. e eeiiiiiieiee e ittt a e e e 1
9 612770 0 TP 1
10 11657G2 VaIVE STEIM ..ot 1
11
12 665144 Wheel Cover, 8" (Metallic SIIVE).......ccoiiiiiiiiiii e 1
13 665149 Wheel Cover, 8" (Metallic GOld) ......cccvvvreeiiiiiiiieiee e 1
14 74175G01 DT S O o PSP 1

Page P-2




WHEELS AND TIRES

Notes:

Page P-3 677962 Service Parts Manual



WHEELS AND TIRES

Notes:

677962 Service Parts Manual Page P-4




Cowl

Rear Body

Page R-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 619135 COWI DECAI .ot 1
2 671326 SI0E DECAI ...t 1
3 662186 Operating INStruction Label ... 1
4 618086 Steering Wheel DECAI ........ocuveiiiiiii e 1
5 74443G01 ANti ROIDACK DECAL.......ceeiiiiiiiireee et 1
6 610631 (O 1= 1Y == To [N 5= T o | R 1
7
8 608537 Rear Facing Seat Warning Label ... 1
9 35968G01 T-Holder COVEr DECAL........ccuiiiiiieiee e 1
10
11 71415G01 Electric Shock Warning DECaL ............ueeeiiiiiiiiiiiiiiiieiieee e 1
12 71417G01 Explosive Gas Warning DECAL...........couiuuiiiiiiiiiiii e 1
13 71419G01 ACIA Warning DECAI.......ccuiiviieeieiiiecccie e e e 1
14
15
16 601781 CONSOIE LADEI ... 1

Page R-2




DECALS AND LABELS

For CE vechicle only

Rear Body

"

Page R-3

677962 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 614068 Authorized Representative Label ..o 1
2 28203G01 Battery Warning DECAI ...........oouvvviiiiiiiiiiiis e 1

Page R-4




DECALS AND LABELS

Notes:

Page R-5 677962 Service Parts Manual



DECALS AND LABELS

Notes:

677962 Service Parts Manual Page R-6




CUSHMAN’

LET'S WORK:®

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.cushman.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	72V AC SHUTTLE 6
	Service Parts Manual
	ISSUED JULY 2018
	677962 - A
	SERVICE PARTS MANUAL
	ELECTRIC POWERED UTILITY VEHICLE
	SHUTTLE 6 72V


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 73333G11 Pedal Box Assembly (Includes Items 2 - 34) 1
	2 652241G03 Accelerator Pedal Bracket 1
	3 01051G01 Pan Head Phillips Screw, #8 - 10 x 1/2" Lg 4
	4 25853G01 Pedal Box and Cover 1
	5 00684G6 Truss Head Screw (SS), #8 - 32 x 3/4" Lg 2
	6 25861G01 Micro Switch 1
	7 01050G01 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	8 28444G01 Accelerator Rod Cam 1
	9 25854G01 Inductive Throttle Sensor 1
	10 00983G01 Self Threading Nut, .38" 2
	11 602484 Plunger 1
	12
	13
	14 17677G1 Spring Retainer 1
	15 17979G1 Bushing, .75" x 2" Lg 1
	16 73046G01 Compression Spring 1
	17 17677G2 Spring Retainer, 3/8" 1
	18 73332G01 Accelerator Rod 1
	19 00532G4 Hex Nut, 5/16" - 24 1
	20 10385G4 Clevis Yoke (Adjustable) 1
	21 10386G3 Clevis Pin, 5/16" x 13/16" Lg 1
	22 17838G1 Nylon Bushing, .37" x .31" Lg 3
	23
	24 10387G3 Cotter Pin, 3/32" x 3/4" Lg 1
	25 74432G01 Pedal Pivot Pin 1
	26 12064G6 Push Nut, 5/16" 1
	27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) 1
	28 16409G1 Oval Rivet, 3/16" x 7/16" Lg 6
	29 27512G01 Accelerator Pedal Pad 1
	30 652824 Accelerator Pedal 1
	31
	32 25879G08 Pedal Harness (Includes Items 33 - 34) 1
	33 17313G1 Loom Flex (Bulk), 3/8" 1
	34 17618G1 Nylon Clamp, 8" Lg 2
	35
	36 00715G2 Hex Head Bolt, 5/16" - 18 x 3/4" Lg 4
	37 7135G01 Pedal Pivot Cover 1
	1 634567 Off-board Battery Charger, 72V, 1000W 1
	2 645743 Off-board Battery Charger, 72V, 1500W 1
	3 652608 Charger Cord, 5meter (For Vehicles with On-board Charger) 1
	4 671750 On-board Charger Harness 1
	5 681354G01 On-board Charger Assembly, 1000W, 72V (Includes Items 7, 9 - 13 ) 1
	6 681354G02 On-board Charger Assembly, 1500W, 72V (Includes Items 8 - 13 ) 1
	7 640261 On-board Charger, 72V (Quiq) 1
	8 642542 On-board Charger, 72V (Delta - Q) 1
	9 16705G3 Truss Head Phillips Screw (SS), 1/4" - 20 x 3/4" Lg, (Grade 5) 4
	10 11027G2 Flanged Lock Nut, 1/4" - 20 4
	11 71102G02 Hex Washer Head Bolt, 1/4" - 20 x 1/2" Lg 1
	12 672193 Mounting Plate 1
	13 668709 Charger Bonding Jumper 1
	14 13437G3 Serrated Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg, (Grade 5) 2
	15 11098G6 Lock Nut, 5/16" - 18 2
	16 00559G8 Flat Washer, 5/16" 2
	1 617620 Brushguard 1
	2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg 2
	3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg 2
	4 75048G04 Spacer, .328" x .75" x 1" Lg 2
	5 75048G02 Spacer, .328" x .75" x 1.31" Lg 2
	6 00559G8 Flat Washer (Narrow), 5/16" 4
	7 00565G8 Lock Washer, 5/16" 4
	8 70452G01 Access Cover 1
	9 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	10 641260 Upper Floor Panel 1
	11
	12 613273 Front Fascia 1
	13 654275 Front Fascia Bracket 1
	14 15058G1 Rivet (Aluminum Black), 3/16" x .45" 2
	15 654276 Front Fascia Brace 2
	16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 2
	17 14390G4 Lock Nut, 1/4" - 20 2
	18 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .700" Lg 2
	19 16469G1 Fender Washer, 1 1/4" O.D. x 9/32" I.D. 2
	20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5 2
	21 664610 Cowl Strap 2
	1 613036G0** Cowl (See HOW TO USE Section for COLOR CODES) 1
	2 617643 Grill Cover 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	4 71055G01 Rivet, 3/16" x 1" Lg 6
	5 614378 Fender Flare (Driver Side) 1
	6 613274 Fender Flare (Passenger Side) 1
	7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ) 1
	8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) 1
	9 00614G3 Pan Head Phillips Screw, #8 - 18 x 5/8" Lg 6
	10 71153G01 Ball Deflector (Passenger Side) 1
	11 71154G01 Ball Deflector (Driver Side) 1
	12 628010 Instrument Panel 1
	13 71364G02 Speed Nut "J" Type, #8 5
	14 662223 Safety Console Label Bracket 1
	15 71158G01 Cup Holder Insert 1
	16 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side ) 1
	19 75459G03 Glove Box (Passenger Side ) 1
	20 608290 Self Tapping Screw, #10 - 16 x 3/4" Lg 5
	21 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 7
	22 71115G01 Vinyl Trim 2
	23 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	1 75109G03 Ash Tray Kit (Includes Items 2 - 5) 1
	2 27731G01 Ash Tray 1
	3 27736G01 Gasket 1
	4 75108G02 Bracket 1
	5 00106G6 Pan Head Phillips Screw, #12 - 14 x .75" Lg 4
	6 632412 Ash Tray, Seat Pod Kit (Includes Items 7 - 12 ) 1
	7 27731G01 Ash Tray 1
	8 27736G01 Gasket 1
	9 631079 Bracket 1
	10 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 4
	11 601476 Flanged Lock Nut, M6 4
	12 16469G1 Fender Washer, 9/32" I.D x 1 1/4" O.D 4
	1 70441G01 Seat Frame 1
	2 671632 Battery Tray 1
	3 00715G2 Hex Washer Head Screw, 5/16" - 18 x .875 " Lg 5
	4
	5
	6
	7
	8
	9 10570G10 Domed Rivet (SS), 5/32" x 9/16" Lg 10
	10 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 5
	11 70451G01 Lower Floor Panel 1
	12 648840 Rear Floor Panel 1
	13 652139G01 Floormat 1
	14 618888 Rocker Panel (Driver Side) 1
	15 618889 Rocker Panel (Passenger Side) 1
	16
	17 634161 Flanged Button Head Torx Bolt, M6 - 1 x 30mm Lg 3
	18 15058G6 Rivet (Aluminum), 3/16" x .95" Lg 1
	19 00789G2 Truss Head Phillips Screw (SS), #10 - 24 x 1 - 1/4" Lg 1
	20 14390G10 Lock Nut, #10 - 24 1
	21 00660G5 Flat Washer, #10 1
	22 23726G4 Spacer, 5/16" 3
	23 23726G4 Spacer, 5/16" 1
	24 601476 Flanged Lock Nut, M6 3
	1 625272G1XX Rear Body with Taillights (See HOW TO USE Section for COLOR CODES) 1
	2 625272G0XX Rear Body without Taillights (Includes Items 3 - 4) 1 (See HOW TO USE Section for COLOR CODES)
	3 619752G0XX Rear Body 1
	4 624374 Bagwell Liner 1
	5 10570G12 Rivet (Aluminum), .257" x .556" Lg 2
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 2
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 4
	11 633917 Rivet (Plastic) 2
	12 71451G02 Rear Bumper 1
	13
	14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg 4
	15 00571G2 Flat Washer, 5/16” 2
	16 71455G01 Bumper Plug 4
	17 71554G01 “J” - Type Nut Retainer, 1/4” - 20 2
	18 666066 Cover Plate 1
	19 71316G01 Plug 1
	20
	21 658946 Fender Liner (Passenger Side) 1
	22 658949 Fender Liner (Driver Side) 1
	23 16816G2 Ratchet Fastener, 1/4” x .887" Lg 2
	24 14601G17 Rivet (Aluminum), 3/16 x .575mm Lg 2
	25 10570G10 Rivet (SS), 5/32" x .55" Lg 5
	26 652443G203 Battery Tray (Passenger Side) 1
	27 652443G103 Battery Tray (Driver Side) 1
	28 00715G2 Hex Washer head Screw, 5/16" - 18 x.875 " Lg 4
	1 70612G02 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12) 1
	2 70690G02 Brake Pedal Assembly (with Lights) (Includes Items 3, 5 - 30) 1
	3 652253G03 Park Brake Pedal 1
	4 652251G03 Brake Pedal (Without Lights) 1
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	12 16409G1 Oval Rivet, .375" x .468" Lg 3
	13 652820 Service Brake Pedal Plate 1
	14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg 4
	15 00739G1 Rubber Well Nut, #10 - 24 2
	16 652355 Brake Pedal Spacer 2
	17 27137G01 Conical Spring 2
	18 14390G10 Lock Nut, #10 - 24 2
	19 10606G8 Micro Switch 1
	20 00645G2 Pan Head Phillips Screw, #6 - 32 x 1.25" Lg 2
	21 00559G5 Flat Washer, #10 2
	22 00559G3 Flat Washer, #6 2
	23 00565G3 Lock Washer, #6 2
	24 00525G5 Lock Nut, #6 - 32 2
	25 13514G1 Pan Head Phillips Screw with Internal Tooth Lock Washer, #6 - 32 x .22" Lg 2
	26 00642G8 Flat Washer, 5/16” 2
	27 14628G1 Faston Tab 2
	28 24605G1 Wire Harness (Brake Light) 1
	29 17618G1 Wire Tie 2
	30 652791G03 Brake Pedal (with Lights) 1
	1 70582G01 Shoulder Bolt (SS), 1/2" x 3/8" - 16 x 3.406" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22 70587G01 Kick-off Cam 1
	23 71215G01 Set Screw with Patch Lock, 1/4" - 20 x .5" Lg 2
	24 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	25 70113G01 Adjustable Bumper 1
	26 11027G1 Lock Nut, 5/16" - 18 1
	27 70080G02 Catch Bracket 1
	28 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 2
	29 14390G4 Lock Nut (SS), 1/4" - 20 2
	30 10386G3 Clevis Pin, .438" x .938" Lg 1
	31 10387G3 Cotter Pin, .094" x .75" Lg 1
	32 654665 Compensator Assembly (Includes Items 33 - 45) 1
	33 00532G4 Hex Nut, 1/4" - 20 2
	34 629486 Spherical Hex Nut, 5/16" - 24 1
	35 28082G01 Equalizer Bracket 1
	36 15121G1 Flat Washer, 5/16" 2
	37 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	38 23061G2 Tube 1
	39 23463G1 Compression Spring 1
	40 652256 Brake Yoke 1
	41 11098G9 Hex Lock Nut, 5/16" - 24 1
	42 612557 Compensator Link Rod 1
	43 28083G01 Brake Compensator Bumper 2
	44 624695 Brake Cable (Driver Side), 65.06" Lg 1
	45 624696 Brake Cable (Passenger Side), 74.81" Lg 1
	46
	47 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" x .031" 1
	22 21830G1 Flat Washer (Brake Drum), .765" x 1.50" x .1196" 1
	23 613172 Slotted Hex Nut, 3/4" - 16 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 74723G01 Brake Pedal Assembly (without Lights) (Includes Items 3 - 12) 1
	2 74874G01 Brake Pedal Assembly (with Lights) (Includes Items 3, 5 - 30) 1
	3 641760 Park Brake Pedal 1
	4 74721G01 Brake Pedal (Without Lights) 1
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	12 16409G1 Oval Rivet, .375" x .468" Lg 3
	13 652820 Service Brake Pedal Plate 1
	14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg 4
	15 00739G1 Rubber Well Nut, #10 - 24 2
	16 652355 Brake Pedal Spacer 2
	17 27137G01 Conical Spring 2
	18 14390G10 Lock Nut, #10 - 24 2
	19 10606G8 Micro Switch 1
	20 00645G2 Pan Head Phillips Screw, #6 - 32 x 1.25" Lg 1
	21 00559G5 Flat Washer, #10 2
	22 00559G3 Flat Washer, #6 2
	23 00565G3 Lock Washer, #6 1
	24 00525G5 Lock Nut, #6 - 32 1
	25 13514G1 Pan Head Phillips Screw with Internal Tooth Lock Washer, #6 - 32 x .22" Lg 1
	26 00642G8 Flat Washer, 5/16” 2
	27 14628G1 Faston Tab 2
	28 24605G1 Wire Harness (Brake Light) 1
	29 17618G1 Wire Tie 2
	30 74870G01 Brake Pedal (with Lights) 1
	1 70582G01 Shoulder Bolt (SS), 1/2" x 3/8" - 16 x 3.406" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22 70587G01 Kick-off Cam 1
	23 71215G01 Set Screw with Patch Lock, 1/4" - 20 x .5" Lg 2
	24 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	25 70113G01 Adjustable Bumper 1
	26 11027G1 Lock Nut, 5/16" - 18 1
	27 70080G02 Catch Bracket 1
	28 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 2
	29 14390G4 Lock Nut (SS), 1/4" - 20 2
	30 10386G3 Clevis Pin, .438" x .938" Lg 1
	31 10387G3 Cotter Pin, .094" x .75" Lg 1
	32 654665 Compensator Assembly (Includes Items 33 - 45) 1
	33 00532G4 Hex Nut, 1/4" - 20 2
	34 629486 Spherical Hex Nut, 5/16" - 24 1
	35 28082G01 Equalizer Bracket 1
	36 15121G1 Flat Washer, 5/16" 2
	37 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	38 23061G2 Tube 1
	39 23463G1 Compression Spring 1
	40 652256 Brake Yoke 1
	41 11098G9 Hex Lock Nut, 5/16" - 24 1
	42 612557 Compensator Link Rod 1
	43 28083G01 Brake Compensator Bumper 2
	44 624695 Brake Cable (Driver Side), 65.06" Lg 1
	45 624696 Brake Cable (Passenger Side), 74.81" Lg 1
	46
	47 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	1 74731G02 Spring Plate (Passenger Side) 1
	2 74731G01 Spring Plate (Driver Side) 1
	3 74730G01 Four Link Rod 1
	4 606279 Hex Nut, M10 - 1.25 2
	5 630766 Brake Line 1
	6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg 1
	7 74875G01 Wire Retainer 2
	8
	9 602281 Spindle Assembly (Driver Side) (Includes Items 10 - 22) 1
	10 602176 Disc Brake Spindle (Driver Side) 1
	11
	12 12093G1 Hex Slotted Nut, 1" - 14 1
	13 74864G01 Drive Flange Stud, 1.5" 4
	14 11750G2 Roller Bearing 2
	15 51141G1 Bearing Race 2
	16 630672 Disc Brake Hub 1
	17 632925 Flanged Bushing 1
	18
	19
	20 632926 Sleeve Bushing 1
	21 00798G8 Cotter Pin, 5/32" X 1 3/4" Lg 1
	22 25146G1 Grease Seal 1
	23 633918G01 Brake Caliper Assembly (Driver Side) (Includes Item 24) 1
	24 668990 Brake Pad (1 Pair) 1
	25
	26 602288 Spindle Assembly (Passenger Side) (Includes Items 12 - 22, 27) 1
	27 602158 Disc Brake Spindle (Passenger Side) 1
	28 00566G1 Flat Washer, 3/8" 2
	29 00426G6 Hex Head Bolt, 3/8" - 16 X 3/4" Lg, Grade 5 2
	30
	31 70745G01 Kingpin Tube 1
	32 70754G01 Thrust Washer, 1.38" O.D. X .995" I.D. 1
	33 00560G3 Lock Washer, 1/2" 2
	34 14390G6 Lock Nut, 1/2" - 13 1
	35 00407G6 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 1
	36 633918G02 Brake Caliper Assembly (Passenger Side) (Includes Item 37) 1
	37 668990 Brake Pad (1 Pair) 1
	38
	39 613293 Crush Washer, M10 2
	40 616459 Banjo Bolt, M10 - 1 X 20mm Lg 1
	1 608706 Front Disc Brake Actuator Assembly (Includes Items 2 - 17) 1
	2 10387G3 Cotter Pin, 3/32" X 3/4" Lg 1
	3
	4 10386G3 Clevis Pin, 5/16" X 1" Lg 1
	5 608122 Upper Actuator Pivot Bracket 1
	6 70581G02 Acetal Bushing, .79" O.D. X .5" I.D. X .75" Lg 4
	7 74711G01 Actuator Pivot Bolt, 3/4" - 16 X 3/4" Lg 1
	8
	9 00439G1 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 2
	10
	11 11098G6 Lock Nut, 5/16" - 18 2
	12 887364 Master Cylinder 1
	13 612706 Master Cylinder Mount Weldment 1
	14 11098G5 Lock Nut, 3/8" - 16 1
	15 00679G1 Lock Washer (SS), 3/8" 2
	16
	17 641826 Lower Actuator Pivot 1
	18 612704 Actuator Assembly Cover 1
	19 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg 3
	20
	21 00414G6 Hex Head Bolt, 1/4" - 20 X 3/4" Lg. Grade 5 2
	22 14390G4 Lock Nut, 1/4" - 20 2
	23 10387G3 Cotter Pin, .094" X .75" Lg 2
	24 17838G1 Nylon Bushing, .37" O.D. X .31" I.D. 2
	25 608943 Actuator Linkage 1
	26 00771G5 Flat Washer, 3/8" (Not Illustrated) 1
	27
	28 10386G3 Clevis Pin, 5/16" X 13/16" Lg 2
	1 652457 Battery (12V) without Hydro 6
	2 652295 Battery (12V) with Hydro 6
	3 01101G01 Tie Down Bolt 2
	4 11027G1 Flanged Lock Nut, 5/16" - 18 2
	5
	6 70386G01 Battery Tie Down Bolt, 5/16" - 18 x 2" Lg 6
	7 11027G1 Flanged Lock Nut, 5/16" - 18 6
	8 23726G2 Spacer, .5" O.D. x .25" I.D. x .26" Lg 2
	9
	10 658565 Battery Hold Down 1
	11 631988 Battery Hold Down 2
	12
	13 671632 Battery Rack 1
	14
	15 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	16
	17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	18 00559G8 Flat Washer, 5/16" 2
	19 11098G6 Lock Nut, 5/16" - 18 2
	20
	21 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 3/4" Lg 3
	22 00702G2 Hex Nut, 5/16" - 18 2
	23
	24
	25 631156 Terminal Protector 12
	26
	27 620820 Hydro-link Snake Assembly 1
	28 630974 Battery Fill Snake 1
	29 614521 Regulated Hose, 20ft Kit 1
	30 676122 Trojan Hand Pump Kit 1
	1 634270G03 #4 AWG Battery Wire, 15" Lg 3
	2 634270G01 #4 AWG Battery Wire, 6" Lg 3
	3 16816G2 Ratchet Rivet, .25" x .887" 1
	4 633778 DC-DC Converter (72V) 1
	5
	6
	7
	8
	9
	10 671655 Charger Receptacle Assembly (Includes Items 11, 12) 1
	11 669167 Receptacle Harness 1
	12 663285 Charger Receptacle 1
	13
	14 71055G01 Rivet (Aluminum), 5/32" 4
	15 660162 Receptacle Cover 1
	16 610536 Charger Receptacle (On Board Charger) 1
	1 628708G11 Control Panel Assembly (Includes Items 3 - 9) 1
	2
	3 651897G01 Horn Switch 1
	4
	5 667014G01 State of Charge Meter 1
	6 651897G06 Speed Rocker Switch 1
	7 651897G05 Lights Rocker Switch 1
	8 626655G06 Control Panel 1
	9 651901 12V USB Port 1
	10 611282 Common Key Set 1
	11 611283 Key Switch Set 1
	12 609692 Key Set and Key Switch 1
	13 608290 Self Tapping Screw, #10 - 16 x .780" Lg 3
	14
	15 621330 Solenoid 1
	16 16469G1 Fender Washer 2
	17 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg 2
	18 11027G2 Flanged Lock Nut, 1/4" - 20 2
	19 12914G1 Faston Tab 2
	1 669056 Control Harness 1
	2
	3
	4 32860G01 Horn 1
	5 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg 1
	6 16469G1 Fender Washer 1
	7
	8 613271 Reverse Buzzer 1
	9 01041G01 Rivet (Bulbex), 5/32" 2
	10 17618G1 Nylon Clamp, 7" Lg (Not Illustrated) 9
	11
	12 664780 Turn Signal Lights Jumper Harness (Not Illustrated) 1
	1 659008 LED Headlight Assembly (Passenger Side) 1
	2 659009 LED Headlight Assembly (Driver Side) 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	4 644877 Headlight Assembly (Driver Side) 1
	5 644876 Headlight Assembly (Passenger Side) 1
	6
	7 619102 Turn Signal Bulb 1
	8 619100 Headlight Bulb (For Non LED Lights Only) 1
	9
	10
	11 20965G3 Steering Column Cover 1
	12 615236 Turn Signal Switch Assembly with Horn 1
	13 664706 Horn Jumper Harness 1
	14 17313G1 Flex Loom 1
	15
	16
	17
	18 31539G1 Nylon Clamp, 5.5" Lg 2
	19 71364G02 "J" Type Nut, #8 4
	20 71425G01 Tapping Screw, #8 - 18 X 3/4" Lg 4
	21 71781G02 Tape (Vinyl) (Not Illustrated) 1
	22 655150 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28) 1
	23 655152 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) 1
	24 625251 Taillight Bezel (Driver Side) 1
	25 625252 Taillight Bezel (Passenger Side) 1
	26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg 2
	27 22288G1 Taillight Assembly. 1
	28 14601G11 Rivet (Aluminum), 3/16" X 9/16" 2
	29
	30
	31 654465 LED Jumper Harness 1
	1 638478 Receptacle, AC 1
	2 639167 Receptacle Bracket 1
	3 00379G4 Pan Head Phillips Screw, #10 - 24 x 1/2" Lg 4
	4 14390G10 Lock Nut, #10 - 24 4
	5 14601G13 Rivet, 5/32" x 9/16" Lg 4
	6 639412 Cover Plate 1
	1 671632 Electronic Control Assembly (Includes Items 2 - 8) 1
	2 672599G002 Controller, 1234SE-AC, 350A 1
	3 73876G01 Hex Head Bolt, M6 - 1 x 12mm Lg 2
	4 00797G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8 4
	5 11027G2 Flanged Lock Nut, 1/4" - 20 4
	6 606272 Lock Washer, 8mm 2
	7 634210G13 Battery Wire, 4 AWG, 34" Lg 1
	8 634270G04 Battery Wire, 4 AWG, 22" Lg 1
	9
	10 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg 3
	11 606272 Lock Washer, 8mm 3
	1 652822 Front Axle 1
	2 602327 Front Axle (For Vehicles with Front Disc Brakes) 1
	3 70942G03 Spindle and Hub Assembly, 4 Lug (Passenger Side) (Includes Items 4 - 13) 1
	4 70940G02 Spindle Assembly (Passenger Side) 1
	5 25146G1 Grease Seal 1
	6 11750G2 Roller Bearing 2
	7 70589G01 Wheel Hub 1
	8 19862G1 Lug Bolt, 1/2" - 20 x 1 3/16" Lg 4
	9 12093G1 Castellated Nut, 1" - 14 1
	10 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	11 632925 Flanged Bushing 1
	12 632926 Bushing 1
	13 51141G1 Race Bearing 2
	14 70673G03 Spindle and Hub Assembly, 4 Lug (Driver Side) (Includes Items 5 - 13, 15) 1
	15 70742G02 Spindle Assembly (Driver Side) 1
	16
	17 00407G6 Hex Head Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	18 00560G3 Flat Washer, 1/2" 2
	19 70745G01 King Pin Tube 1
	20 70754G01 Thrust Washer (SS), 1" 1
	21 14390G6 Lock Nut, 1/2" - 13 1
	22 76419G01 Shock Absorber 2
	23 10044G01 Vinyl Cap 2
	24 10435G1 Shock Absorber Washer 4
	25 10194G1 Rubber Bushing 4
	26 00532G6 Hex Nut, 3/8" - 24 2
	27 70664G03 Leaf Spring 2
	28 652258 Spring Plate 4
	29 00734G1 Lock Nut, 7/16" - 14 11
	30 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	1 602979 Steering Wheel 1
	2
	3 71147G01 Steering Wheel Cover 1
	4 14390G2 Lock Nut, 5/8" - 18 1
	5
	6 00734G1 Lock Nut, 7/16" - 14 2
	7 70876G02 Tie Rod Assembly (Includes Items 8 - 12) 1
	8 70897G02 Threaded Rod, 24" Lg 1
	9 70902G01 Tie Rod End (Left Hand Threads) 1
	10 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	11 70902G02 Tie Rod End (Right Hand Threads) 1
	12 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	13
	14 00879G1 Lock Washer, 3/8" 4
	15 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	16 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	17 00565G8 Lock Washer, 5/16" 1
	18
	19 70758G05 Steering Column Kit (Includes Items 20 - 30) 1
	20 00565G8 Lock Washer, 5/16" 1
	21 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	22 70610G03 Steering Column 1
	23 28569G01 Steering Column Bushing 1
	24 01022G01 Hex Washer Head Screw, #6 - 20 x 5/16" Lg 1
	25 70607G01 Steering Shaft 1
	26 70580G01 Intermediate Shaft 1
	27 70751G01 Retaining Ring (Internal) 1
	28 70888G01 Retaining Ring (External) 1
	29 15112G1 Ball Bearing 1
	30 70887G01 Wave Washer 1
	31
	32 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	33 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5 1
	34 70667G02 Spacer, 1.21" 2
	35 70667G04 Spacer (Short), .69" 1
	36 00532G7 Hex Nut, 7/16" - 14 1
	37 00560G2 Flat Washer, 7/16" 7
	38 00734G1 Lock Nut, 7/16" - 14 3
	39 70997G01 Cover 1
	40 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 1
	1 70964G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 70694G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 667272 Motor, 72V 1
	2 601327 Lock Washer, 6mm 6
	3
	4
	5 00915G1 Bonded Seal Washer, 1/4" I.D. 3
	6 616716 Hex Head Bolt, M6 - 1 x 16mm Lg 3
	7 605741 Hex Head Bolt, M6 - 1 x 25mm Lg 6
	8
	9
	10 635137G01 Motor Wire (U), 2AWG, 44" 1
	11 635137G02 Motor Wire (V), 2AWG, 41" 1
	12 635137G03 Motor Wire (W), 2AWG, 37" 1
	13
	14 668275 End Cap Plug 1
	15
	16
	17 11027G2 Flanged Lock Nut, 1/4" - 20 1
	18 630761 Loop Clamp 1
	19 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 1
	20 00559G7 Flat Washer, 1/4" 1
	1 633600 Rear Axle with Limited Slip Differential, 16.99:1 (Includes Items 5 - 42) 1
	2 633599 Rear Axle, 16.99:1 (Includes Items 4, 7 - 42) 1
	3
	4 601082 Differential Assembly 1
	5 614059 Limited Slip Differential Carrier with CC Clutch 1
	6
	7 15118G1 Hex Head Bolt, 3/8" - 16 X 2.125" Lg 4
	8 15558G1 Hex Head Bolt, 5/16" - 18 X .75" Lg 10
	9 17473G1 Bearing Assembly 2
	10 23519G2 Ball Bearing Single Lip Seal 1
	11 23520G1 Ball Bearing 1
	12 23530G1 Retainer Ring 1
	13 24628G1 O-ring Seal 1
	14 601084 Lock Nut, 3/8" - 24 4
	15
	16
	17 608811 End Cap 2
	18 611788 Ball Bearing 2
	19 612064 Oil Seal 2
	20 612824 Gasket 1
	21 617608 Axle Shaft (Driver Side) 1
	22 617609 Axle Shaft (Passenger Side) 1
	23 620327 Input Gear 1
	24 620328 Oil Seal 1
	25 620335 Hex Head Bolt, 3/8" - 24 X 1.25" Lg 4
	26
	27
	28 620340 Ball Bearing 1
	29 620345 O-ring, 18mm 2
	30 620347 Rubber Plug 1
	31 620348 Differential Cover Plate 1
	32 620349 Intermediate Gear Assembly 1
	33 620350 Drive Gear 1
	34 620355 Ball Bearing 1
	35 620358 O-ring, 18mm 2
	36 620359 Retaining Ring 6
	37
	38
	39 620329 Input Gears Kit (Not Illustrated) 1
	40 620361 Internal Gears Kit (Not Illustrated) 1
	41 620362 Ball Bearing Kit (Not Illustrated) 1
	42 620363 Differential Cover Assembly Kit (Not Illustrated) 1
	1 642085 Shock Absorber 2
	2 10435G1 Shock Absorber Washer, .406" x 1.25" x .22" 4
	3 10194G1 Rubber Bushing, 1" 4
	4 00532G6 Hex Jam Nut, 3/8" - 24 2
	5
	6
	7 667990 Leaf Spring 1
	8 72618G01 U Bolt, 3/8" - 16 x 2" x 2 1/2" Lg 2
	9 00560G1 Flat Washer, 3/8" 4
	10 11098G5 Lock Nut, 3/8" - 16 4
	11
	12 70289G02 Split Spacer Steel 2
	13 624030 Flanged Bushing 6
	14 652252G03 Shackle Bracket 2
	15 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	16 11098G5 Lock Nut, 3/8" - 16 2
	17
	18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread x 3 1/4" Lg 1
	19 12262G1 Flanged Lock Nut, 3/8" - 16 1
	1 71632G01 Hand Grip Weldment 1
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3
	4
	5
	6 *** Seat Back Assembly (Includes Items 8, 10 - 14) 2 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	7 71751G** Seat Back Assembly (Includes Items 9 -14) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black
	8 629269G0* Vinyl Seat Back Cover 1 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	9 71753G** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black
	10 71752G01 Rear Seat Back Cover 1
	11 71754G01 Seat Back Padding 1
	12 645021 Seat Back Base 1
	13 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	14 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	15
	16
	17 629269G1* Seat Bottom Assembly (Includes Items 22 - 30) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G1707 Brown
	18 629269G1* Seat Bottom Assembly (Includes Items 21, 23 - 30) 1 629269G1709 White/Blue 629269G1710 Red/Black 629269G1711 White/Red 629269G1712 White/Black 629269G1713 White/Yellow 629269G1714 Gray/Black 629269G1715 Oyster/Garnet
	19
	20
	21 629269G0* Vinyl Seat Bottom Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0506 Oyster/Garnet 604912G0704 Grey/Black 604912G0304 Red/Black
	22 71624G0* Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 71624G06 Brown
	23 71625G01 Seat Bottom Padding 1
	24 71610G01 Seat Hinge 2
	25 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	26 649851 Seat Bottom Base 1
	27
	28 617645 Hip Restraint (Driver Side) 1
	29 617644 Hip Restraint (Passenger Side) 1
	30 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	31
	32 70864G01 T-knob Stud, 1/4" - 20 x 1" LG 2
	1 634184 Handrail Kit, Flip-flop Seat (Includes Items 2 - 6) 1
	2 634185 Footrest Handle Weldment 1
	3 19859G1 Square Cap Tube, 3/4" 2
	4 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	5 614221 Flat Washer, 3/8" 8
	6 11098G5 Lock Nut, 3/8" - 16 4
	7
	8
	9
	10 *** Flip Flop Seat Bottom (Includes Items 11 - 15) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G14 ...
	11 634190 Deck Board Assembly 1
	12 16705G1 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1" Lg 5
	13 617402 Seat Strap 1
	14 00559G7 Flat Washer, 1/4" 1
	15 *** Seat Bottom Assembly (Includes Items 16 - 18) 1 632837G01 Oyster 632837G03 Tan 632837G04 Grey 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 G...
	16 *** Vinyl Seat Bottom 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 617893 Brown 611125 Whit/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	17 617401 Foam Padding (Seat Bottom) 1
	18 645820 Seat Bottom 1
	19
	20
	21 00427G6 Hex Head Bolt, 3/8" - 16 x 1.75" Lg, Grade 5 1
	22 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	23 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	24 00428G8 Hex Head Bolt, 3/8" - 16 x 3.25" Lg, Grade 5 1
	25 16705G9 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1.25" Lg 4
	26 614221 Flat Washer, 3/8" 12
	27 00559G7 Flat Washer, 1/4" 4
	28 11098G5 Lock Nut, 3/8" - 16 4
	29 11027G5 Flanged Lock Nut, 3/8" - 16 2
	30 14390G4 Lock Nut, 1/4" - 20 4
	31 19853G1 Square Cap Tube, 1" 2
	32 01006G01 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	33 11098G5 Lock Nut, 3/8" - 16 1
	34 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 2
	35 634179 Footrest Weldment 1
	36 634175 Armrest (Rear Seat) 2
	37 634174 Seat Frame Support 2
	38 634180 Seat Frame Weldment 1
	1 *** Seat Back Assembly (Includes Items 2 - 9 ) 1 632818G01 Oyster 632818G03 Tan 632818G04 Grey 632818G06 Black 632818G07 Brown 632818G09 White/Blue 632818G10 Red/Black 632818G11 White/Red 632818G12 White/Black 632818G13 White/Yellow 632818G14 Gray/...
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9 ) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	5 71752G01 Seat Back Cover 1
	6 71754G01 Padding Foam 1
	7 645021 Seat Base 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster...
	10 *** Seat Bottom Assembly (Includes Items 11 - 21 ) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Grey 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0110 Red/Black 629269G0111 White/Red 629269G0112 White/Black 629269G0113 Whi...
	11 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	12 17074G1 Soiling Slab 2
	13 *** Vinyl Seat Cover 1 71602G03 Oyster 71602G04 Tan 71602G02 Gray 71602G06 Black 71602G07 Brown
	14 *** Vinyl Seat Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0704 Grey/Black 604912G0506 Oyster/Garnet 604912G0304 Red/Black
	15 71603G02 Seat Bottom Padding 1
	16 71610G01 Seat Hinge 2
	17 71012G01 Trim (Polypropylene) 1
	18 645492 Seat Bottom Base 1
	19 617645 Hip Restraint (Driver Side) 1
	20 617644 Hip Restraint (Passenger Side) 1
	21 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1
	1 648313GXX Seat Pod ( See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod ( See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube 2
	6
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 3
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 3
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 3
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 3
	18 11098G6 Lock Nut, 5/16" - 18 7
	19
	20 00439G6 Hex Head Bolt (SS), 5/16" - 18 x 1 3/4" Lg, Grade 5 4
	21 32805G6 Trim, 118" Lg 1
	22 00660G5 Flat Washer, #10 3
	23 01110G01 Flat Washer, 1/4" 3
	24 00560G1 Flat Washer, 3/4" 4
	25 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	26 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	27 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	28 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	29 11098G6 Lock Nut, 5/16" - 18 3
	1 610266 Sun Top Kit, Black (Includes Items 4 - 6, 7, 10 - 25) 1
	2 610268 Sun Top Kit, White (Includes Items 4 - 6, 8, 10 - 25) 1
	3 610267 Sun Top Kit, Beige (Includes Items 4 - 6, 9 - 25) 1
	4 610260 Front Support 1
	5 602743 Rear Support (Driver Side) 1
	6 602741 Rear Support (Passenger Side) 1
	7 610263 Sun Top, Black 1
	8 610265 Sun Top, White 1
	9 610264 Sun Top, Beige 1
	10 610259 Sun Top Hardware Kit (Includes Items 11 - 25) 1
	11 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 2
	12 00565G8 Lock Washer, 5/16" 4
	13 00771G5 Nylon Washer, 3/8" 4
	14 75048G01 Spacer, 1/2" 2
	15 18716G1 Spacer (Aluminum), 3" Lg 2
	16 00674G8 Hex Head Bolt (SS), 3/8" - 16 x 5" Lg 2
	17 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1 3/4" Lg 4
	18 00665G6 Hex Head Bolt (SS), 3/8" - 16 x 2" Lg 2
	19 00891G5 Lock Nut, 3/8" - 16 10
	20 00559G8 Flat Washer, 5/16" 4
	21 00653G1 Flat Washer (SS), 3/8" 20
	22 24647G1 Spacer, 1/4" Thick 2
	23 00665G3 Hex Head Bolt, 3/8" - 16 x 2 1/2" Lg 4
	24 00879G1 Flat Washer, 3/8" 4
	25 19853G1 End Cap, 1" 2
	1 611099 Windshield Kit (Includes Item 2) 1
	2 615662 Sash, 26" 2
	3 611100 Windshield Kit (Includes Item 4) 1
	4 615661 Sash, 12" 2
	5 19528G2 Rear View Mirror Kit (Includes Items 6 - 8) 1
	6 19496G1 Rear View Mirror 1
	7 19502G2 Support Bracket 1
	8 19527G1 Pan Head Screw, # 8 - 32 X 5/8" LG 1
	9
	10
	11 27924G01 Rear View Mirror (Curtis Cab Kit) 1
	12
	13 611907 Enclosure Kit (White) 1
	14
	15
	16 601379 Rear View Mirror (Five Panel Kit) (Not Illustrated) 1
	1 614437 Wheel and Tire Assembly, Load Star (Includes Items 2 - 4) 1
	2 614438 Tire 1
	3 614621 Rim 1
	4 11657G2 Valve Stem 1
	5 14723G1 Lug Nut, 1/2" - 20 4
	6
	7 612772 Wheel and Tire Assembly, Hole-N-One (Includes Items 8 - 10) 1
	8 612771 Tire, 18 x 8.50 1
	9 612770 Rim 1
	10 11657G2 Valve Stem 1
	11
	12 665144 Wheel Cover, 8" (Metallic Silver) 1
	13 665149 Wheel Cover, 8" (Metallic Gold) 1
	14 74175G01 Dust Cap 1
	1 619135 Cowl Decal 1
	2 671326 Side Decal 1
	3 662186 Operating Instruction Label 1
	4 618086 Steering Wheel Decal 1
	5 74443G01 Anti Rollback Decal 1
	6 610631 Clays Bed Decal 1
	7
	8 608537 Rear Facing Seat Warning Label 1
	9 35968G01 T-Holder Cover Decal 1
	10
	11 71415G01 Electric Shock Warning Decal 1
	12 71417G01 Explosive Gas Warning Decal 1
	13 71419G01 Acid Warning Decal 1
	14
	15
	16 601781 Console Label 1
	1 614068 Authorized Representative Label 1
	2 28203G01 Battery Warning Decal 1

	SP_677962_FRONT COVER.pdf
	72V AC SHUTTLE 6
	Service Parts Manual
	ISSUED AUGUST 2018
	677962 - B


	SP_677962_SEATING.pdf
	1 71632G01 Hand Grip Weldment 1
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3
	4
	5
	6 *** Seat Back Assembly (Includes Items 8, 10 - 14) 2 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	7 71751G** Seat Back Assembly (Includes Items 9 -14) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black
	8 629269G0* Vinyl Seat Back Cover 1 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	9 71753G** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black
	10 71752G01 Rear Seat Back Cover 1
	11 71754G01 Seat Back Padding 1
	12 645021 Seat Back Base 1
	13 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	14 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	15
	16
	17 629269G1* Seat Bottom Assembly (Includes Items 22 - 30) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G1707 Brown
	18 629269G1* Seat Bottom Assembly (Includes Items 21, 23 - 30) 1 629269G1709 White/Blue 629269G1710 Red/Black 629269G1711 White/Red 629269G1712 White/Black 629269G1713 White/Yellow 629269G1714 Gray/Black 629269G1715 Oyster/Garnet
	19
	20
	21 629269G0* Vinyl Seat Bottom Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0506 Oyster/Garnet 604912G0704 Grey/Black 604912G0304 Red/Black
	22 71624G0* Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 71624G06 Brown
	23 71625G01 Seat Bottom Padding 1
	24 71610G01 Seat Hinge 2
	25 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	26 649851 Seat Bottom Base 1
	27
	28 617645 Hip Restraint (Driver Side) 1
	29 617644 Hip Restraint (Passenger Side) 1
	30 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	31
	32 70864G01 T-knob Stud, 1/4" - 20 x 1" LG 2
	1 634184 Handrail Kit, Flip-flop Seat (Includes Items 2 - 6) 1
	2 634185 Footrest Handle Weldment 1
	3 19859G1 Square Cap Tube, 3/4" 2
	4 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	5 614221 Flat Washer, 3/8" 8
	6 11098G5 Lock Nut, 3/8" - 16 4
	7
	8
	9
	10 *** Flip Flop Seat Bottom (Includes Items 11 - 15) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G14 ...
	11 634190 Deck Board Assembly 1
	12 16705G1 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1" Lg 5
	13 617402 Seat Strap 1
	14 00559G7 Flat Washer, 1/4" 1
	15 *** Seat Bottom Assembly (Includes Items 16 - 18) 1 632837G01 Oyster 632837G03 Tan 632837G04 Grey 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 G...
	16 *** Vinyl Seat Bottom 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 617893 Brown 611125 Whit/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	17 617401 Foam Padding (Seat Bottom) 1
	18 645820 Seat Bottom 1
	19
	20
	21 00427G6 Hex Head Bolt, 3/8" - 16 x 1.75" Lg, Grade 5 1
	22 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	23 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 1
	24 00428G8 Hex Head Bolt, 3/8" - 16 x 3.25" Lg, Grade 5 1
	25 16705G9 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1.25" Lg 4
	26 614221 Flat Washer, 3/8" 12
	27 00559G7 Flat Washer, 1/4" 4
	28 11098G5 Lock Nut, 3/8" - 16 4
	29 11027G5 Flanged Lock Nut, 3/8" - 16 2
	30 14390G4 Lock Nut, 1/4" - 20 4
	31 19853G1 Square Cap Tube, 1" 2
	32 01006G01 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	33 11098G5 Lock Nut, 3/8" - 16 1
	34 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 2
	35 634179 Footrest Weldment 1
	36 634175 Armrest (Rear Seat) 2
	37 634174 Seat Frame Support 2
	38 634180 Seat Frame Weldment 1
	1 *** Seat Back Assembly (Includes Items 2 - 9 ) 1 632818G01 Oyster 632818G03 Tan 632818G04 Grey 632818G06 Black 632818G07 Brown 632818G09 White/Blue 632818G10 Red/Black 632818G11 White/Red 632818G12 White/Black 632818G13 White/Yellow 632818G14 Gray/...
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9 ) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	5 71752G01 Seat Back Cover 1
	6 71754G01 Padding Foam 1
	7 645021 Seat Base 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 Brown 71753G07 Black 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster...
	10 *** Seat Bottom Assembly (Includes Items 11 - 21 ) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Grey 629269G0106 Black 629269G0107 Brown 629269G0109 White/Blue 629269G0110 Red/Black 629269G0111 White/Red 629269G0112 White/Black 629269G0113 Whi...
	11 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	12 17074G1 Soiling Slab 2
	13 *** Vinyl Seat Cover 1 71602G03 Oyster 71602G04 Tan 71602G02 Gray 71602G06 Black 71602G07 Brown
	14 *** Vinyl Seat Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604912G0104 White/Black 604912G0108 White/Yellow 604912G0704 Grey/Black 604912G0506 Oyster/Garnet 604912G0304 Red/Black
	15 71603G02 Seat Bottom Padding 1
	16 71610G01 Seat Hinge 2
	17 71012G01 Trim (Polypropylene) 1
	18 645492 Seat Bottom Base 1
	19 617645 Hip Restraint (Driver Side) 1
	20 617644 Hip Restraint (Passenger Side) 1
	21 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1
	1 648313GXX Seat Pod ( See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod ( See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube 2
	6
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 3
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 3
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 3
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 3
	18 11098G6 Lock Nut, 5/16" - 18 7
	19
	20 00439G6 Hex Head Bolt (SS), 5/16" - 18 x 1 3/4" Lg, Grade 5 4
	21 32805G6 Trim, 118" Lg 1
	22 00660G5 Flat Washer, #10 3
	23 01110G01 Flat Washer, 1/4" 3
	24 00560G1 Flat Washer, 3/4" 4
	25 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	26 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	27 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	28 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	29 11098G6 Lock Nut, 5/16" - 18 3




